samranas. FCC RF Test Report Report No. : FG4N0543L

Software Version: 23.06.1602

FR1 N78(ANT2)

Transmitter Conducted Output Power and EIRP, (Gt - Lc)=-4.0dB

NR Band SCS BandWidth Arfecn Freq(MHz) Modulation RB P%‘\’A’I‘gr‘;géerg) EIRP(dBm) EIRP(W)
78 30 20 630668 3460.02 DFT-s-OFDM QPSK 25@12 25.82 21.82 0.1521
78 30 20 630668 3460.02 DFT-s-OFDM QPSK l@1 25.8 21.8 0.1514
78 30 20 630668 3460.02 DFT-s-OFDM QPSK 1@49 25.3 21.3 0.1349
78 30 20 630668 3460.02 DFT-s-OFDM 16 QAM  25@12 24.41 20.41 0.1099
78 30 20 630668 3460.02 DFT-s-OFDM 16 QAM l@1 24.91 20.91 0.1233
78 30 20 630668 3460.02 DFT-s-OFDM 16 QAM 1@49 24.41 20.41 0.1099
78 30 20 633334 3500.01 DFT-s-OFDM QPSK 25@12 25.29 21.29 0.1346
78 30 20 633334 3500.01 DFT-s-OFDM QPSK l@1 25.34 21.34 0.1361
78 30 20 633334 3500.01 DFT-s-OFDM QPSK 1@49 25.51 21.51 0.1416
78 30 20 633334 3500.01 DFT-s-OFDM 16 QAM  25@12 24.26 20.26 0.1062
78 30 20 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.4 20.4 0.1096
78 30 20 633334 3500.01 DFT-s-OFDM 16 QAM 1@49 24.59 20.59 0.1146
78 30 20 636000 3540 DFT-s-OFDM QPSK 25@12 25.29 21.29 0.1346
78 30 20 636000 3540 DFT-s-OFDM QPSK l@1 25.35 21.35 0.1365
78 30 20 636000 3540 DFT-s-OFDM QPSK 1@49 25.77 21.77 0.1503
78 30 20 636000 3540 DFT-s-OFDM 16 QAM  25@12 24.26 20.26 0.1062
78 30 20 636000 3540 DFT-s-OFDM 16 QAM l@1 24.43 20.43 0.1104
78 30 20 636000 3540 DFT-s-OFDM 16 QAM 1@49 24.84 20.84 0.1213
78 30 30 631000 3465 DFT-s-OFDM QPSK 36@18 25.31 21.31 0.1352
78 30 30 631000 3465 DFT-s-OFDM QPSK l@1 25.66 21.66 0.1466
78 30 30 631000 3465 DFT-s-OFDM QPSK 1@76 24.75 20.75 0.1189
78 30 30 631000 3465 DFT-s-OFDM 16 QAM  36@18 24.26 20.26 0.1062
78 30 30 631000 3465 DFT-s-OFDM 16 QAM l@1 24.68 20.68 0.1169
78 30 30 631000 3465 DFT-s-OFDM 16 QAM 1@76 23.83 19.83 0.0962
78 30 30 633334 3500.01 DFT-s-OFDM QPSK 36@18 25.24 21.24 0.1330
78 30 30 633334 3500.01 DFT-s-OFDM QPSK l@1 24.96 20.96 0.1247
78 30 30 633334 3500.01 DFT-s-OFDM QPSK 1@76 25.07 21.07 0.1279
78 30 30 633334 3500.01 DFT-s-OFDM 16 QAM  36@18 24.19 20.19 0.1045
78 30 30 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.02 20.02 0.1005
78 30 30 633334 3500.01 DFT-s-OFDM 16 QAM 1@76 24.13 20.13 0.1030
78 30 30 635666 3534.99 DFT-s-OFDM QPSK 36@18 25.09 21.09 0.1285
78 30 30 635666 3534.99 DFT-s-OFDM QPSK l@1 25.09 21.09 0.1285
78 30 30 635666 3534.99 DFT-s-OFDM QPSK 1@76 25.44 21.44 0.1393
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?,;‘gr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 30 635666 3534.99 DFT-s-OFDM 16 QAM  36@18 24.04 20.04 0.1009
78 30 30 635666 3534.99 DFT-s-OFDM 16 QAM l@1 24.13 20.13 0.1030
78 30 30 635666 3534.99 DFT-s-OFDM 16 QAM 1@76 24.51 20.51 0.1125
78 30 40 631334 3470.01 DFT-s-OFDM QPSK 50@25 25.09 21.09 0.1285
78 30 40 631334 3470.01 DFT-s-OFDM QPSK l@1 25.81 21.81 0.1517
78 30 40 631334 3470.01 DFT-s-OFDM QPSK 1@104 24.98 20.98 0.1253
78 30 40 631334 3470.01 DFT-s-OFDM 16 QAM  50@25 24.04 20.04 0.1009
78 30 40 631334 3470.01 DFT-s-OFDM 16 QAM l@1 24.82 20.82 0.1208
78 30 40 631334 3470.01 DFT-s-OFDM 16 QAM  1@104 24.03 20.03 0.1007
78 30 40 633334 3500.01 DFT-s-OFDM QPSK 50@25 25.21 21.21 0.1321
78 30 40 633334 3500.01 DFT-s-OFDM QPSK l@1 25.07 21.07 0.1279
78 30 40 633334 3500.01 DFT-s-OFDM QPSK 1@104 251 21.1 0.1288
78 30 40 633334 3500.01 DFT-s-OFDM 16 QAM  50@25 24.17 20.17 0.1040
78 30 40 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.14 20.14 0.1033
78 30 40 633334 3500.01 DFT-s-OFDM 16 QAM  1@104 24.14 20.14 0.1033
78 30 40 635332 3529.98 DFT-s-OFDM QPSK 50@25 25.02 21.02 0.1265
78 30 40 635332 3529.98 DFT-s-OFDM QPSK l@1 25.51 21.51 0.1416
78 30 40 635332 3529.98 DFT-s-OFDM QPSK 1@104 25.6 21.6 0.1445
78 30 40 635332 3529.98 DFT-s-OFDM 16 QAM  50@25 23.98 19.98 0.0995
78 30 40 635332 3529.98 DFT-s-OFDM 16 QAM l@1 24.55 20.55 0.1135
78 30 40 635332 3529.98 DFT-s-OFDM 16 QAM  1@104 24.63 20.63 0.1156
78 30 50 631668 3475.02 DFT-s-OFDM QPSK 64@32 24.94 20.94 0.1242
78 30 50 631668 3475.02 DFT-s-OFDM QPSK l@1 26 22 0.1585
78 30 50 631668 3475.02 DFT-s-OFDM QPSK 1@131 25.43 21.43 0.1390
78 30 50 631668 3475.02 DFT-s-OFDM 16 QAM  64@32 23.92 19.92 0.0982
78 30 50 631668 3475.02 DFT-s-OFDM 16 QAM l@1 25.06 21.06 0.1276
78 30 50 631668 3475.02 DFT-s-OFDM 16 QAM  1@131 24.51 20.51 0.1125
78 30 50 633334 3500.01 DFT-s-OFDM QPSK 64@32 25.19 21.19 0.1315
78 30 50 633334 3500.01 DFT-s-OFDM QPSK l@1 25.33 21.33 0.1358
78 30 50 633334 3500.01 DFT-s-OFDM QPSK 1@131 25.16 21.16 0.1306
78 30 50 633334 3500.01 DFT-s-OFDM 16 QAM  64@32 24.16 20.16 0.1038
78 30 50 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.38 20.38 0.1091
78 30 50 633334 3500.01 DFT-s-OFDM 16 QAM  1@131 24.24 20.24 0.1057
78 30 50 635000 3525 DFT-s-OFDM QPSK 64@32 25.01 21.01 0.1262
78 30 50 635000 3525 DFT-s-OFDM QPSK l@1 25.78 21.78 0.1507
78 30 50 635000 3525 DFT-s-OFDM QPSK 1@131 25.73 21.73 0.1489
78 30 50 635000 3525 DFT-s-OFDM 16 QAM  64@32 23.98 19.98 0.0995
78 30 50 635000 3525 DFT-s-OFDM 16 QAM l@1 24.83 20.83 0.1211
78 30 50 635000 3525 DFT-s-OFDM 16 QAM  1@131 24.79 20.79 0.1199
78 30 60 632000 3480 DFT-s-OFDM QPSK 81@40 24.97 20.97 0.1250
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?,;‘gr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 60 632000 3480 DFT-s-OFDM QPSK l@1 26.13 22.13 0.1633
78 30 60 632000 3480 DFT-s-OFDM QPSK 1@160 25.56 21.56 0.1432
78 30 60 632000 3480 DFT-s-OFDM 16 QAM  81@40 23.91 19.91 0.0979
78 30 60 632000 3480 DFT-s-OFDM 16 QAM l@1 25.19 21.19 0.1315
78 30 60 632000 3480 DFT-s-OFDM 16 QAM  1@160 24.65 20.65 0.1161
78 30 60 633334 3500.01 DFT-s-OFDM QPSK 81@40 25.2 21.2 0.1318
78 30 60 633334 3500.01 DFT-s-OFDM QPSK l@1 25.57 21.57 0.1435
78 30 60 633334 3500.01 DFT-s-OFDM QPSK 1@160 25.25 21.25 0.1334
78 30 60 633334 3500.01 DFT-s-OFDM 16 QAM  81@40 24.13 20.13 0.1030
78 30 60 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.66 20.66 0.1164
78 30 60 633334 3500.01 DFT-s-OFDM 16 QAM  1@160 24.33 20.33 0.1079
78 30 60 634666 3519.99 DFT-s-OFDM QPSK 81@40 25.11 21.11 0.1291
78 30 60 634666 3519.99 DFT-s-OFDM QPSK l@1 25.64 21.64 0.1459
78 30 60 634666 3519.99 DFT-s-OFDM QPSK 1@160 25.79 21.79 0.1510
78 30 60 634666 3519.99 DFT-s-OFDM 16 QAM  81@40 24.05 20.05 0.1012
78 30 60 634666 3519.99 DFT-s-OFDM 16 QAM l@1 24.72 20.72 0.1180
78 30 60 634666 3519.99 DFT-s-OFDM 16 QAM  1@160 24.85 20.85 0.1216
78 30 70 632334 3485.01 DFT-s-OFDM QPSK 90@45 25.01 21.01 0.1262
78 30 70 632334 3485.01 DFT-s-OFDM QPSK l@1 25.86 21.86 0.1535
78 30 70 632334 3485.01 DFT-s-OFDM QPSK 1@187 24.96 20.96 0.1247
78 30 70 632334 3485.01 DFT-s-OFDM 16 QAM  90@45 23.93 19.93 0.0984
78 30 70 632334 3485.01 DFT-s-OFDM 16 QAM l@1 24.87 20.87 0.1222
78 30 70 632334 3485.01 DFT-s-OFDM 16 QAM 1@187 24 20 0.1000
78 30 70 633334 3500.01 DFT-s-OFDM QPSK 90@45 25.23 21.23 0.1327
78 30 70 633334 3500.01 DFT-s-OFDM QPSK l@1 25.52 21.52 0.1419
78 30 70 633334 3500.01 DFT-s-OFDM QPSK 1@187 25 21 0.1259
78 30 70 633334 3500.01 DFT-s-OFDM 16 QAM  90@45 24.13 20.13 0.1030
78 30 70 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.54 20.54 0.1132
78 30 70 633334 3500.01 DFT-s-OFDM 16 QAM  1@187 24.05 20.05 0.1012
78 30 70 634332 3514.98 DFT-s-OFDM QPSK 90@45 25.22 21.22 0.1324
78 30 70 634332 3514.98 DFT-s-OFDM QPSK l@1 25.13 21.13 0.1297
78 30 70 634332 3514.98 DFT-s-OFDM QPSK 1@187 25.45 21.45 0.1396
78 30 70 634332 3514.98 DFT-s-OFDM 16 QAM  90@45 24.13 20.13 0.1030
78 30 70 634332 3514.98 DFT-s-OFDM 16 QAM l@1 24.22 20.22 0.1052
78 30 70 634332 3514.98 DFT-s-OFDM 16 QAM 1@187 24.49 20.49 0.1119
78 30 80 632668  3490.02 DFT-s-OFDM QPSK  108@54 25.09 21.09 0.1285
78 30 80 632668 3490.02 DFT-s-OFDM QPSK l@1 25.8 21.8 0.1514
78 30 80 632668 3490.02 DFT-s-OFDM QPSK 1@215 24.83 20.83 0.1211
78 30 80 632668 3490.02 DFT-s-OFDM 16 QAM  108@54 24.05 20.05 0.1012
78 30 80 632668 3490.02 DFT-s-OFDM 16 QAM l@1 24.84 20.84 0.1213
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?,;‘gr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 80 632668 3490.02 DFT-s-OFDM 16 QAM  1@215 23.91 19.91 0.0979
78 30 80 633334 3500.01 DFT-s-OFDM QPSK 108@54 25.11 21.11 0.1291
78 30 80 633334 3500.01 DFT-s-OFDM QPSK l@1 25.62 21.62 0.1452
78 30 80 633334 3500.01 DFT-s-OFDM QPSK 1@215 25.04 21.04 0.1271
78 30 80 633334 3500.01 DFT-s-OFDM 16 QAM  108@54 24.07 20.07 0.1016
78 30 80 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.7 20.7 0.1175
78 30 80 633334 3500.01 DFT-s-OFDM 16 QAM  1@215 241 20.1 0.1023
78 30 80 634000 3510 DFT-s-OFDM QPSK 108@54 25.17 21.17 0.1309
78 30 80 634000 3510 DFT-s-OFDM QPSK l@1 25.23 21.23 0.1327
78 30 80 634000 3510 DFT-s-OFDM QPSK 1@215 25.37 21.37 0.1371
78 30 80 634000 3510 DFT-s-OFDM 16 QAM  108@54 24.13 20.13 0.1030
78 30 80 634000 3510 DFT-s-OFDM 16 QAM l@1 24.3 20.3 0.1072
78 30 80 634000 3510 DFT-s-OFDM 16 QAM  1@215 24.4 20.4 0.1096
78 30 90 633000 3495 DFT-s-OFDM QPSK 120@60 24.99 20.99 0.1256
78 30 90 633000 3495 DFT-s-OFDM QPSK l@1 25.76 21.76 0.1500
78 30 90 633000 3495 DFT-s-OFDM QPSK 1@243 24.96 20.96 0.1247
78 30 90 633000 3495 DFT-s-OFDM 16 QAM  120@60 23.95 19.95 0.0989
78 30 90 633000 3495 DFT-s-OFDM 16 QAM l@1 24.82 20.82 0.1208
78 30 90 633000 3495 DFT-s-OFDM 16 QAM  1@243 24.01 20.01 0.1002
78 30 90 633334 3500.01 DFT-s-OFDM QPSK  120@60 24.99 20.99 0.1256
78 30 90 633334 3500.01 DFT-s-OFDM QPSK l@1 25.72 21.72 0.1486
78 30 90 633334 3500.01 DFT-s-OFDM QPSK 1@243 251 21.1 0.1288
78 30 90 633334 3500.01 DFT-s-OFDM 16 QAM  120@60 23.96 19.96 0.0991
78 30 90 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.8 20.8 0.1202
78 30 90 633334 3500.01 DFT-s-OFDM 16 QAM  1@243 24.14 20.14 0.1033
78 30 90 633666 3504.99 DFT-s-OFDM QPSK 120@60 25.01 21.01 0.1262
78 30 90 633666 3504.99 DFT-s-OFDM QPSK l@1 25.63 21.63 0.1455
78 30 90 633666 3504.99 DFT-s-OFDM QPSK 1@243 25.25 21.25 0.1334
78 30 90 633666 3504.99 DFT-s-OFDM 16 QAM  120@60 24 20 0.1000
78 30 90 633666 3504.99 DFT-s-OFDM 16 QAM l@1 24.71 20.71 0.1178
78 30 90 633666 3504.99 DFT-s-OFDM 16 QAM  1@243 24.28 20.28 0.1067
78 30 100 633334 3500.01 DFT-s-OFDM PI/2 BPSK 135@67 26.21 22.21 0.1663
78 30 100 633334 3500.01 DFT-s-OFDM PI/2BPSK 1@1 26.22 22.22 0.1667
78 30 100 633334 3500.01 DFT-s-OFDM PI/2 BPSK 1@271 26.21 22.21 0.1663
78 30 100 633334 3500.01 DFT-s-OFDM QPSK 135@67 25.75 21.75 0.1496
78 30 100 633334 3500.01 DFT-s-OFDM QPSK l@1 25.7 21.7 0.1479
78 30 100 633334 3500.01 DFT-s-OFDM QPSK l@271 25.82 21.82 0.1521
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM  135@67 24.75 20.75 0.1189
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM l@1 24.79 20.79 0.1199
78 30 100 633334 3500.01 DFT-s-OFDM 16 QAM  1@271 24.92 20.92 0.1236
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NRBand SCS BandWidth Arfcn Freq(MHz) Modulation RB P%?,;‘gr‘(‘géerg) EIRP(dBm) EIRP(W)
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM  135@67 23.25 19.25 0.0841
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM l@1 23.25 19.25 0.0841
78 30 100 633334 3500.01 DFT-s-OFDM 64 QAM  1@271 23.34 19.34 0.0859
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM 135@67 21.77 17.77 0.0598
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM l@1 21.59 17.59 0.0574
78 30 100 633334 3500.01 DFT-s-OFDM 256 QAM  1@271 21.74 17.74 0.0594
78 30 100 633334 3500.01 CP-OFDM QPSK 137@68 24.04 20.04 0.1009
78 30 100 633334 3500.01 CP-OFDM QPSK l@1 24.12 20.12 0.1028
78 30 100 633334 3500.01 CP-OFDM QPSK l@271 24.17 20.17 0.1040
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FR1 N77 MIMO-ANT/(2+5)

Transmitter Conducted Output Power and EIRP, (Gt - L¢)=-4.0dB

BT: 4 SCS BandWidth Arfcn ('Jfl‘z‘) Modulation RB AN{:BPI:)‘” er AN{:B'::I’)‘” er coi:BquE-ed (5:;:) E(:Z)P
77 30 20 630668 3460.02 CP-OFDM QPSK 25@12 21.62 21.86 24.75 20.75 0.1189
77 30 20 630668 3460.02 CP-OFDM QPSK 1@1 21.58 21.76 24.68 20.68 0.1169
77 30 20 630668 3460.02 CP-OFDM QPSK 1@49 21.77 21.87 24.83 20.83 0.1211
77 30 20 630668 3460.02 CP-OFDM 16 QAM 25@12 21.18 21.36 24.28 20.28 0.1067
77 30 20 630668 3460.02 CP-OFDM 16 QAM 1@1 20.92 21.55 24.26 20.26 0.1062
77 30 20 630668 3460.02 CP-OFDM 16 QAM 1@49 21.09 21.65 24.39 20.39 0.1094
77 30 20 633334 3500.01 CP-OFDM QPSK 25@12 21.54 21.89 24.73 20.73 0.1183
77 30 20 633334 3500.01 CP-OFDM QPSK 1@1 21.55 21.91 24.74 20.74 0.1186
7 30 20 633334 3500.01 CP-OFDM QPSK 1@49 21.6 21.89 24.76 20.76 0.1191
77 30 20 633334 3500.01 CP-OFDM 16 QAM 25@12 21.11 21.45 24.29 20.29 0.1069
77 30 20 633334 3500.01 CP-OFDM 16 QAM 1@1 20.94 21.8 24.40 20.4 0.1096
77 30 20 633334 3500.01 CP-OFDM 16 QAM 1@49 20.92 21.74 24.36 20.36 0.1086
77 30 20 636000 3540 CP-OFDM QPSK 25@12 21.64 22.04 24.85 20.85 0.1216
7 30 20 636000 3540 CP-OFDM QPSK 1@1 21.59 21.95 24.78 20.78 0.1197
77 30 20 636000 3540 CP-OFDM QPSK 1@49 21.73 22.07 24.91 20.91 0.1233
77 30 20 636000 3540 CP-OFDM 16 QAM 25@12 21.23 21.54 24.40 20.4 0.1096
77 30 20 636000 3540 CP-OFDM 16 QAM 1@1 20.97 21.82 24.43 20.43 0.1104
77 30 20 636000 3540 CP-OFDM 16 QAM 1@49 21 21.83 24.45 20.45 0.1109
77 30 30 631000 3465 CP-OFDM QPSK 39@19 21.69 21.82 24.77 20.77 0.1194
77 30 30 631000 3465 CP-OFDM QPSK 1@1 21.68 21.85 24.78 20.78 0.1197
77 30 30 631000 3465 CP-OFDM QPSK 1@76 21.62 21.94 24.79 20.79 0.1199
77 30 30 631000 3465 CP-OFDM 16 QAM 39@19 21.18 21.31 24.26 20.26 0.1062
77 30 30 631000 3465 CP-OFDM 16 QAM 1@1 21.22 21.66 24.46 20.46 0.1112
7 30 30 631000 3465 CP-OFDM 16 QAM 1@76 21.33 21.57 24.46 20.46 0.1112
77 30 30 633334 3500.01 CP-OFDM QPSK 39@19 21.54 21.94 24.75 20.75 0.1189
77 30 30 633334 3500.01 CP-OFDM QPSK 1@1 21.72 22.06 24.90 209 0.1230
77 30 30 633334 3500.01 CP-OFDM QPSK 1@76 21.6 22 24.81 20.81 0.1205
77 30 30 633334 3500.01 CP-OFDM 16 QAM 39@19 21.09 21.39 24.25 20.25 0.1059
77 30 30 633334 3500.01 CP-OFDM 16 QAM 1@1 21.3 21.86 24.60 20.6 0.1148
77 30 30 633334 3500.01 CP-OFDM 16 QAM 1@76 21.21 21.67 24.46 20.46 0.1112
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Conducted

BiR . SCS BandWidth Arfen (Hﬁtz‘) Modulation RB AN{:BPI:)‘”‘" AN{:B':;’)‘”‘" Tdo;vr:;' (E:;:) E(:Z)P
77 30 30 635666 3534.99 CP-OFDM QPSK 39@19 21.59 22.01 24.82 20.82 0.1208
77 30 30 635666 3534.99 CP-OFDM QPSK 1@1 21.7 22.19 24.96 20.96 0.1247
77 30 30 635666 3534.99 CP-OFDM QPSK 1@76 21.68 22.21 24.96 20.96 0.1247
77 30 30 635666 3534.99 CP-OFDM 16 QAM 39@19 21.12 21.47 24.31 20.31 0.1074
77 30 30 635666 3534.99 CP-OFDM 16 QAM 1@1 21.28 21.98 24.65 20.65 0.1161
77 30 30 635666 3534.99 CP-OFDM 16 QAM 1@76 21.34 21.87 24.62 20.62 0.1153
77 30 40 631334 3470.01 CP-OFDM QPSK 53@26 21.71 21.81 24.77 20.77 0.1194
77 30 40 631334 3470.01 CP-OFDM QPSK 1@1 21.74 21.95 24.86 20.86 0.1219
77 30 40 631334 3470.01 CP-OFDM QPSK 1@104 21.69 21.84 24.78 20.78 0.1197
77 30 40 631334 3470.01 CP-OFDM 16 QAM 53@26 21.24 21.32 24.29 20.29 0.1069
77 30 40 631334 3470.01 CP-OFDM 16 QAM 1@1 21.11 21.75 24.45 20.45 0.1109
77 30 40 631334 3470.01 CP-OFDM 16 QAM 1@104 21.25 21.69 24.49 20.49 0.1119
77 30 40 633334 3500.01 CP-OFDM QPSK 53@26 21.52 21.9 24.72 20.72 0.1180
77 30 40 633334 3500.01 CP-OFDM QPSK 1@1 21.75 22.09 24.93 20.93 0.1239
77 30 40 633334 3500.01 CP-OFDM QPSK 1@104 21.64 21.9 24.78 20.78 0.1197
77 30 40 633334 3500.01 CP-OFDM 16 QAM 53@26 21.12 21.43 24.29 20.29 0.1069
77 30 40 633334 3500.01 CP-OFDM 16 QAM 1@1 21.08 21.95 24.55 20.55 0.1135
77 30 40 633334 3500.01 CP-OFDM 16 QAM 1@104 21.22 21.75 24.50 20.5 0.1122
77 30 40 635332 3529.98 CP-OFDM QPSK 53@26 21.57 21.9 24.75 20.75 0.1189
77 30 40 635332 3529.98 CP-OFDM QPSK 1@1 21.66 22.22 24.96 20.96 0.1247
77 30 40 635332 3529.98 CP-OFDM QPSK 1@104 21.65 22.09 24.89 20.89 0.1227
7 30 40 635332 3529.98 CP-OFDM 16 QAM 53@26 21.07 21.43 24.26 20.26 0.1062
77 30 40 635332 3529.98 CP-OFDM 16 QAM 1@1 21.08 22.03 24.59 20.59 0.1146
77 30 40 635332 3529.98 CP-OFDM 16 QAM 1@104 21.23 21.86 24.57 20.57 0.1140
7 30 50 631668 3475.02 CP-OFDM QPSK 67@33 21.41 21.64 24.54 20.54 0.1132
77 30 50 631668 3475.02 CP-OFDM QPSK 1@1 21.57 21.82 24.71 20.71  0.1178
77 30 50 631668 3475.02 CP-OFDM QPSK 1@131 21.2 21.49 24.36 20.36 0.1086
77 30 50 631668 3475.02 CP-OFDM 16 QAM 67@33 20.99 21.2 24.11 20.11 0.1026
77 30 50 631668 3475.02 CP-OFDM 16 QAM 1@1 21.05 21.63 24.36 20.36 0.1086
77 30 50 631668 3475.02 CP-OFDM 16 QAM 1@131 20.58 21.23 23.93 19.93 0.0984
77 30 50 633334 3500.01 CP-OFDM QPSK 67@33 21.32 21.7 24.52 20.52 0.1127
77 30 50 633334 3500.01 CP-OFDM QPSK 1@1 21.61 21.91 24.77 20.77 0.1194
77 30 50 633334 3500.01 CP-OFDM QPSK 1@131 21.22 21.62 24.43 20.43 0.1104
77 30 50 633334 3500.01 CP-OFDM 16 QAM 67@33 20.89 21.24 24.08 20.08 0.1019
77 30 50 633334 3500.01 CP-OFDM 16 QAM 1@1 21.07 21.78 24.45 20.45 0.1109
77 30 50 633334 3500.01 CP-OFDM 16 QAM 1@131 20.54 21.43 24.02 20.02 0.1005
Sporton International Inc. (Kunshan) Page Number 1 A3-2 of 27

TEL : +86-512-57900158




somonas. FCC RF Test Report

Report No. : FG4N0543L

Conducted

BiR . SCS BandWidth Arfen (Hﬁtz‘) Modulation RB AN{:BPI:)‘”‘" AN{:B':;’)‘”‘" Tdo;vr:;' (E:;:) E(:Z)P
77 30 50 635000 3525 CP-OFDM QPSK 67@33 21.32 21.81 24.58 20.58 0.1143
77 30 50 635000 3525 CP-OFDM QPSK 1@1 21.48 22.03 24.77 20.77 0.1194
77 30 50 635000 3525 CP-OFDM QPSK 1@131 21.45 21.66 24.57 20.57 0.1140
77 30 50 635000 3525 CP-OFDM 16 QAM 67@33 20.89 21.4 24.16 20.16 0.1038
77 30 50 635000 3525 CP-OFDM 16 QAM 1@1 21.02 21.81 24.44 20.44 0.1107
77 30 50 635000 3525 CP-OFDM 16 QAM 1@131 20.74 21.47 24.13 20.13 0.1030
77 30 60 632000 3480 CP-OFDM QPSK 81@40 21.47 21.7 24.60 206 0.1148
77 30 60 632000 3480 CP-OFDM QPSK 1@1 21.64 21.88 24.77 20.77 0.1194
77 30 60 632000 3480 CP-OFDM QPSK 1@160 21.36 21.56 24.47 20.47 0.1114
77 30 60 632000 3480 CP-OFDM 16 QAM 81@40 20.94 21.2 24.08 20.08 0.1019
77 30 60 632000 3480 CP-OFDM 16 QAM 1@1 21.09 21.71 24.42 20.42 0.1102
77 30 60 632000 3480 CP-OFDM 16 QAM 1@160 20.61 21.36 24.01 20.01 0.1002
77 30 60 633334 3500.01 CP-OFDM QPSK 81@40 21.43 21.72 24.59 20.59 0.1146
77 30 60 633334 3500.01 CP-OFDM QPSK 1@1 21.58 21.98 24.79 20.79 0.1199
77 30 60 633334 3500.01 CP-OFDM QPSK 1@160 21.43 21.68 24.57 20.57 0.1140
77 30 60 633334 3500.01 CP-OFDM 16 QAM 81@40 20.94 21.3 24.13 20.13 0.1030
77 30 60 633334 3500.01 CP-OFDM 16 QAM 1@1 21.12 21.79 24.48 20.48 0.1117
77 30 60 633334 3500.01 CP-OFDM 16 QAM 1@160 20.76 21.49 24.15 20.15 0.1035
77 30 60 634666 3519.99 CP-OFDM QPSK 81@40 21.39 21.86 24.64 20.64 0.1159
77 30 60 634666 3519.99 CP-OFDM QPSK 1@1 21.59 22.02 24.82 20.82 0.1208
77 30 60 634666 3519.99 CP-OFDM QPSK 1@160 21.52 21.7 24.62 20.62 0.1153
7 30 60 634666 3519.99 CP-OFDM 16 QAM 81@40 20.89 21.46 24.19 20.19 0.1045
77 30 60 634666 3519.99 CP-OFDM 16 QAM 1@1 20.96 21.88 24.45 20.45 0.1109
77 30 60 634666 3519.99 CP-OFDM 16 QAM 1@160 20.98 21.54 24.28 20.28 0.1067
7 30 70 632334 3485.01 CP-OFDM QPSK 95@47 21.48 21.69 24.60 20.6 0.1148
77 30 70 632334 3485.01 CP-OFDM QPSK 1@1 21.52 21.84 24.69 20.69 0.1172
77 30 70 632334 3485.01 CP-OFDM QPSK 1@187 21.31 21.52 24.43 20.43 0.1104
77 30 70 632334 3485.01 CP-OFDM 16 QAM 95@47 20.99 21.26 24.14 20.14 0.1033
77 30 70 632334 3485.01 CP-OFDM 16 QAM 1@1 211 21.72 24.43 20.43 0.1104
77 30 70 632334 3485.01 CP-OFDM 16 QAM 1@187 20.6 21.34 24.00 20 0.1000
77 30 70 633334 3500.01 CP-OFDM QPSK 95@47 21.43 21.77 24.61 20.61 0.1151
77 30 70 633334 3500.01 CP-OFDM QPSK 1@1 21.68 22.05 24.88 20.88 0.1225
77 30 70 633334 3500.01 CP-OFDM QPSK 1@187 21.35 21.6 24.49 20.49 0.1119
77 30 70 633334 3500.01 CP-OFDM 16 QAM 95@47 20.97 21.29 24.14 20.14 0.1033
77 30 70 633334 3500.01 CP-OFDM 16 QAM 1@1 21.12 21.85 24.51 20.51 0.1125
77 30 70 633334 3500.01 CP-OFDM 16 QAM 1@187 20.7 21.38 24.06 20.06 0.1014
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Conducted

BiR . SCS BandWidth Arfen (Hﬁtz‘) Modulation RB AN{:BPI:)‘”‘" AN{:B':;’)‘”‘" Tdo;vr:;' (E:;:) E(:Z)P
77 30 70 634332 3514.98 CP-OFDM QPSK 95@47 21.43 21.85 24.66 20.66 0.1164
77 30 70 634332 3514.98 CP-OFDM QPSK 1@1 21.7 22.12 24.93 20.93 0.1239
77 30 70 634332 3514.98 CP-OFDM QPSK 1@187 21.42 21.74 24.59 20.59 0.1146
77 30 70 634332 3514.98 CP-OFDM 16 QAM 95@47 20.94 21.34 24.15 20.15 0.1035
77 30 70 634332 3514.98 CP-OFDM 16 QAM 1@1 21.26 21.93 24.62 20.62 0.1153
77 30 70 634332 3514.98 CP-OFDM 16 QAM 1@187 20.76 21.56 24.19 20.19 0.1045
77 30 80 632668 3490.02 CP-OFDM QPSK 109@54 21.48 21.78 24.64 20.64 0.1159
77 30 80 632668 3490.02 CP-OFDM QPSK 1@1 21.55 21.88 24.73 20.73 0.1183
77 30 80 632668 3490.02 CP-OFDM QPSK 1@215 21.41 21.52 24.48 20.48 0.1117
77 30 80 632668 3490.02 CP-OFDM 16 QAM  109@54 20.98 21.31 24.16 20.16 0.1038
77 30 80 632668 3490.02 CP-OFDM 16 QAM 1@1 21.09 21.69 24.41 20.41 0.1099
77 30 80 632668 3490.02 CP-OFDM 16 QAM 1@215 20.86 21.44 2417 20.17 0.1040
77 30 80 633334 3500.01 CP-OFDM QPSK 109@54 21.45 21.78 24.63 20.63 0.1156
77 30 80 633334 3500.01 CP-OFDM QPSK 1@1 21.55 21.86 24.72 20.72 0.1180
77 30 80 633334 3500.01 CP-OFDM QPSK 1@215 21.35 21.61 24.49 20.49 0.1119
77 30 80 633334 3500.01 CP-OFDM 16 QAM  109@54 20.95 21.29 24.13 20.13 0.1030
77 30 80 633334 3500.01 CP-OFDM 16 QAM 1@1 21.14 21.71 24.44 20.44 0.1107
77 30 80 633334 3500.01 CP-OFDM 16 QAM 1@215 20.86 21.41 24.15 20.15 0.1035
77 30 80 634000 3510 CP-OFDM QPSK 109@54 21.45 21.8 24.64 20.64 0.1159
77 30 80 634000 3510 CP-OFDM QPSK 1@1 21.65 22.08 24.88 20.88 0.1225
77 30 80 634000 3510 CP-OFDM QPSK 1@215 21.52 21.7 24.62 20.62 0.1153
7 30 80 634000 3510 CP-OFDM 16 QAM  109@54 20.95 21.39 24.19 20.19 0.1045
77 30 80 634000 3510 CP-OFDM 16 QAM 1@1 21.27 21.89 24.60 20.6 0.1148
77 30 80 634000 3510 CP-OFDM 16 QAM 1@215 20.9 21.6 24.27 20.27 0.1064
7 30 90 633000 3495 CP-OFDM QPSK 123@61 21.46 21.75 24.62 20.62 0.1153
77 30 90 633000 3495 CP-OFDM QPSK 1@1 21.61 21.91 24.77 20.77 0.1194
77 30 90 633000 3495 CP-OFDM QPSK 1@243 21.37 21.58 24.49 20.49 0.1119
77 30 90 633000 3495 CP-OFDM 16 QAM  123@61 21 21.26 24.14 20.14 0.1033
77 30 90 633000 3495 CP-OFDM 16 QAM 1@1 21.09 21.74 24.44 20.44 0.1107
77 30 90 633000 3495 CP-OFDM 16 QAM 1@243 20.84 21.5 24.19 20.19 0.1045
77 30 90 633334 3500.01 CP-OFDM QPSK 123@61 21.43 21.75 24.60 20.6 0.1148
77 30 90 633334 3500.01 CP-OFDM QPSK 1@1 21.6 21.93 24.78 20.78 0.1197
77 30 90 633334 3500.01 CP-OFDM QPSK 1@243 21.47 21.62 24.56 20.56 0.1138
77 30 90 633334 3500.01 CP-OFDM 16 QAM  123@61 20.99 21.29 24.15 20.15 0.1035
77 30 90 633334 3500.01 CP-OFDM 16 QAM 1@1 20.95 21.74 24.37 20.37 0.1089
77 30 90 633334 3500.01 CP-OFDM 16 QAM 1@243 20.93 21.47 24.22 20.22 0.1052
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Report No. : FG4N0543L

Conducted

BiR . SCS BandWidth Arfen (Hﬁtz‘) Modulation RB AN{:BPI:)‘” er AN{:B':;’)‘”‘" Tdo;vr:;' (E:;:) E(:Z)P
77 30 90 633666 3504.99 CP-OFDM QPSK 123@61 21.45 21.86 24.67 20.67 0.1167
77 30 90 633666 3504.99 CP-OFDM QPSK 1@1 21.68 22.03 24.87 20.87 0.1222
77 30 90 633666 3504.99 CP-OFDM QPSK 1@243 21.46 21.79 24.64 20.64 0.1159
77 30 90 633666 3504.99 CP-OFDM 16 QAM  123@61 21 21.35 24.19 20.19 0.1045
77 30 90 633666 3504.99 CP-OFDM 16 QAM 1@1 21.05 21.83 24.47 20.47 0.1114
77 30 90 633666 3504.99 CP-OFDM 16 QAM 1@243 20.91 21.63 24.30 20.3 0.1072
77 30 100 633334 3500.01 CP-OFDM QPSK 137@68 21.89 211 24.52 20.52 0.1127
77 30 100 633334 3500.01 CP-OFDM QPSK 1@1 2217 21.95 25.07 21.07 0.1279
77 30 100 633334 3500.01 CP-OFDM QPSK 1@271 21.86 20.82 24.38 20.38 0.1091
77 30 100 633334 3500.01 CP-OFDM 16 QAM  137@68 21.36 20.51 23.97 19.97  0.0993
77 30 100 633334 3500.01 CP-OFDM 16 QAM 1@1 21.02 21.51 24.28 20.28 0.1067
77 30 100 633334 3500.01 CP-OFDM 16 QAM 1@271 21.33 20.46 23.93 19.93 0.0984
77 30 100 633334 3500.01 CP-OFDM 64 QAM  137@68 19.89 19.85 22.88 18.88 0.0773
77 30 100 633334 3500.01 CP-OFDM 64 QAM 1@1 19.48 20.15 22.84 18.84 0.0766
77 30 100 633334 3500.01 CP-OFDM 64 QAM 1@271 19.58 19.82 22.71 18.71 0.0743
77 30 100 633334 3500.01 CP-OFDM 256 QAM  137@68 16.87 16.81 19.85 15.85 0.0385
77 30 100 633334 3500.01 CP-OFDM 256 QAM 1@1 16.85 17.24 20.06 16.06  0.0404
77 30 100 633334 3500.01 CP-OFDM 256 QAM 1@271 16.97 16.91 19.95 15.95 0.0394
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FR1 N77 MIMO-ANT(2+5)_ANT2

Frequency Stability
NR SCS Bandwidth Freq . Deviation . .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (H2) Verdict Environment
77 30 20 633334 350001 CPOFDM 540 185 PASS NV
QPsK
77 30 20 633334 350001 CPOFDM 540 14.4 PASS LV
QPSK
77 30 20 633334 350001 CPOFDM 5140 15.7 PASS HV
QPsK
77 30 20 633334 350001 CPOFDM 5140 18.3 PASS -30°C
QPSK
77 30 20 633334 350001 CPOFDM 5160 125 PASS 20°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 13.8 PASS A0°C
QPSK
77 30 20 633334 350001 CPOFDM 4540 14.2 PASS 0°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 185 PASS 10°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 12 PASS 20°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 10.8 PASS 30°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 18 PASS 40°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 18.3 PASS 50°C
QPsK
IMAX ()| = 18.5 Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AR)| 3450.7776815 > 3450 MHz
PASS
fH + [MAX(AF)| 3549.4781185 <3550 MHz
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SPORTON LAB.

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 633334 3500.01 CZS'S:EM 51@0 757 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

YSIGHT lnput RF InpulZ 500 An' 3008 Trig RFBust  Conar Freq 3500010000 Gtz
CorrCCarr

Cort #FGain Lo Counts: 100 1100 Mpl
FieqRel Int(S) Radio St None

Average Power
2276 d8m

36.89%at0dB.

100% 36948
10% 66308
01% 75748
001%. 77648
0.001% 78748
0.0001% 79368

79468

Peak
3070 dBm

00068
Info BW 26.000 MHz

Dec 04,2024/ 3
== 90 ? 1:50:38AM | 5=
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG4N0543L

Occupied Bandwidth

R (iﬁf) Ba("N‘I’I‘_’I"zi;“h Arfen (';n'ﬁ‘z‘) Modulation RB (c“’n?_l"zv) zs(‘lﬁf)w
77 30 20 633334 350001 COEM 51@0 18.255 19.35
77 30 20 633334 350001 o OPOM 51@0 18.226 19.47
77 30 20 633334 3500.01 C&%’RIM 51@0 18.221 19.32
77 30 20 633334 350001 SoOPAM 51@0 18.234 19.47
77 30 30 633334 350001 CPOFDM a0 27.795 30.85

QPSK
77 30 30 633334 3500.01 C%‘%'RIM 78@0 27.951 29.32
77 30 30 633334 350001 o OXOM 78@0 27.803 20.05
77 30 30 633334 3500.01 2;052,\')"' 78@0 27.768 29.16
77 30 40 633334 350001  CPOFDM o5 @o0 37.861 39.57

QPSK
77 30 40 633334 350001 o OOM 106@0 37.843 30.42
77 30 40 633334 3500.01 C&'%'RIM 106@0 37.788 39.34
77 30 40 633334 350001 SoOPRMl 106@0 37.905 39.45
77 30 50 633334 350001 COFPM 433@0 47.543 49.05
77 30 50 633334 3500.01 C%‘%'RIM 133@0 47,575 49.3
77 30 50 633334 350001 o OOM 133@0 47.512 49.42
77 30 50 633334 350001 GoOPBIL 133@0 47.442 49.7
77 30 60 633334 350001  CPOFDM e @0 57.866 60.0

QPSK
77 30 60 633334 350001 o OM 162@0 57.815 50.76
77 30 60 633334 3500.01 062'%53/"\" 162@0 57.872 59.67
77 30 60 633334 3500.01 (2:2(;OC'):ADI\'>IA 162@0 57.877 59.74
77 30 70 633334 350001 COPPM 4g9@o 67.454 69.62
77 30 70 633334 3500.01 C%‘%Z?AM 189@0 67.669 69.88
77 30 70 633334 350001 o XOM 180@o 67.507 69.82
77 30 70 633334 350001 SoOPARl 4g0@o 67.461 69.7
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77 30 80 633334 350001  CPOFDM  517@0 77.562 80.03
QPSK
77 30 80 633334 350001 O AOM 217@o 77.309 79.94
77 30 80 633334 3500.01 C&'%'RIM 217@0 77.59 79.85
77 30 80 633334 350001 SoOPAR 217@o 77.401 79.94
77 30 9 633334 350001 COFM 245@0 87.497 90.25
77 30 90 633334 3500.01 C%‘%'RIM 245@0 87.486 90.22
77 30 9 633334 350001 o XOM 245@0 87.655 90.31
77 30 9 633334 350001 G OPBIL 245@0 87.535 90.33
77 30 100 633334 350001  CPOFDM 2360 97.439 1005
QPSK
77 30 100 633334 350001 O OOM 273@0 97.629 100.7
77 30 100 633334 3500.01 C&'%'RAM 273@0 97.314 100.5
77 30 100 633334 3500.01 2;05/3\% 273@0 97.516 100.5
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Report No. :

FG4N0543L

KEYSIGHT lnput RF
oupling DG

BT o o

(Center 350001 GHz
1Res BW 200.00 kHz

Ocaipied Bandwidth

18.255 MHz

Transrit Freq Ertor
X dB Bandwidth

Dec 04, 2024
1:50:58 AM

Input 75001
o CCon

Frea Rel: Int (S}

N77(20M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

Atien 3048 g Frea Rin
Gala Of

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 620,00 kHz'

14790 kHz
19,35 MHz

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Span 40 MHz
Sweep 1.27 ms (1001 pts)

Total Power 277 d8m

% of OBW Power
xdB

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT il &

Couping
Algn

(Center 350001 GHz
f#Res BW 200.00 kHz

Ocoupied Bandwidth

18.221 MHz

Transmit Freq Ermor
X B Bandwidth

G

nputZ 5001
ConrCCor
Freq Rel Int ()

Alfon 3046 g Frea Run

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

0| Decos, 2024
1:51:17 AM

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

Sweep 127 ms (1001 pts)

27.1d8m
99.00
260048

Total Power

% of OBW Power
X8

N77(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InputZ 500
GorrCCort

Freq Re.Int (5]

Center 3.50001 GHz
#Res BW 200.00 kHz

2Meri

Occupled Bandwidth

18.226 MHz

Transmit Freq Efror

X B Bandwidth

a0 d?

N77(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 8

2Metrics

Ocoupled Ban

Transmit Freq

Dec 04, 2024
151.07AM

InputZ 500
GomCCor
FreqRef ! (5)

dwidth

Effor

XdB Bandwidih

Aton 30 4B

2801 kHz
1947

Ao 30 dB

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

il Figa Run
Gete Of
#1F Gai Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Total Power
% of OBW Power
xd8

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

i Fioo Rurl

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Total Power
%% of OBW Power
xd8

‘Span 40 Wz
Sweep 1.27 ms (1001 pts)}

‘Span 40 Wz
7 ms (1001 pis)
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(Center 350001 GHz
1Res BW 300.00 kHz

Ocaipied Bandwidih

Transrit Freq Ertor
X dB Bandwidth

KEYSIGHT il &

Couping
Algn

(Center 350001 GHz
f#Res BW 300.00 kHz

Ocoupied Bandwidth
27,803 M

Transmit Freq Ermor
X B Bandwidth

G

N77(30M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

InputZ 500
GorrCCort

Tig FreeRin  Cenlor Freq 3500010000 GHz
Gala Of #vgiHod: 100/100

4F Gain Low  Radio Sid None Freq Re.Int (5]

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 60 MHz Center 3.50001 GHz
Sweep 1.00 ms (1001 pts) tRes BW 300.00 kHz

2Meri

#Video BW 910.00 kHz'

Occupled Bandwidth
Total Power 28.1d8m 27.951 MHz
Transiit Freq Erfor

% of OBW Power
xdB X B Bandwidth

Aton 30 4B

el ke

i FigaRun  Center Freq: 3 500010000 GHz InputZ 500
2. Of AvglHoid 1001100 c G GomCCor
#FGan Loy Rado Sid None FreqRef ! (5)

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 910.00 kHz* Span 60 MHz
Sweep 1.00ms (1001 pts)

2Metrics

Ocoupied Bandwidth
Total Power 27.4dBm 27.768 MHz

% of OBW Power 99.00 Transit Freq Efror
X8 260048 XdB Bandwidih

Ao 30 dB

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

iig FiesRun  Canler Freq 3500010000 GHz
Gale OF Avgitiod 100100
#FGan Low  Radio Std Nonie

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 910,00 kHz"

Total Power
% of OBW Power
xd8

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

i Fioe Run Cnte Fieg 3500010000 Gz
g AvglHoi 100100
#1F Gain Low  Radio Sd Nooe

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 910.00 kHz"

Total Power
%% of OBW Power
xd8

‘Span 60 Mz
Sweep 1.00ms (1001 pts)}

n 60 MHz|

Spar
Sweep 1.00 ms (1001 pts)
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N77(40M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

InpulZ500 “Aien 3008
ContCCan

Frea Rel: Int (S}

(Center 350001 GHz
1Res BW 430.00 kHz

Ocaipied Bandwidth
7861

Transrit Freq Ertor
X dB Bandwidth

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Ao

Span 80 MHz
Sweep 1.00 ms (1001 pts)

#Video BW 1.3000 MHz"

Total Power 27.868m

% of OBW Power
xdB

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF InpulZ 500

Couplng DG CorGorr
Ain At FreqRe. ot (5)

Al 305

(Center 350001 GHz
f#Res BW 430.00 kHz

Ocoupied Bandwidth
37.788 MHz

Transmit Freq Ermor
X B Bandwidth

2062
39.34 MHz

Dec 04, 2024
? 1:53:04 AM

G

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz*

2748m
99.00
260048

Total Power
% of OBW Power
X8

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InputZ 500
GorrCCort

Freq Re.Int (5]

Center 3.50001 GHz
#Res BW 430.00 kHz

2Meri

Occupled Bandidth
37,843 MHz

Transmit Freq Efror
X B Bandwidth

Aton 30 4B

Dec 4, 2024
D el ? TS

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

il Figa Run
Gete Of
#1F Gai Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

‘Span 80 Wz
Sweep 1.00ms (1001 pts)}

#Video BW 1.3000 MHz"

Total Power
% of OBW Power
xd8

N77(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 500
GomCCor
FreqRef ! (5)

2Metrics

Ocoupled Bandwidth
37.905 MHz

Transiit Freq Error

X B Bandwidh

Ao 30 dB

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

i Fioo Rurl

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

st

80 Mz

#Video BW 1.3000 MHZ" Span
Sweep 1.00 ms (1001 pts)

Total Power
%% of OBW Power
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

Page Number 1 A3-12 of 27



somonas. FCC RF Test Report

Report No. :

FG4N0543L

N77(50M)_CP-

OFDM_QPSK_Outer Full_Mid_CH

InpulZ500 “Aien 3008
ContCCan

Frea Rel: Int (S}

e

(Center 350001 GHz
1Res BW 510.00 kHz

Ocaipied Bandwidih
47543 MHz

25730KHz

49.05 MHz

Transrit Freq Ertor
X dB Bandwidth

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF nputZ 5001

Couplng DG CorGorr
Ain At FreqRe. ot (5)

Al 305

)
A

(Center 350001 GHz
f#Res BW 510.00 kHz

Ocoupied Bandwidth
475

Transmit Freq Ermor
X B Bandwidth

Dec 04, 2024
? 1:54:10AM

G

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

A A

#Video BW 1.6000 MHz"

Total Power
% of OBW Power
xdB

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz*

Total Power
% of OBW Power
X8

N77(50M)_CP-OFDM_16

InputZ 500
GorrCCort

Freq Re.Int (5]

Center 3.50001 GHz
#Res BW 510.00 kHz

2Meri

Occupled Bandidth
47575 MHz

Transmit Freq Efror
X B Bandwidth

Dec 04, 2024
15401 AM

a0 d?

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 500
GomCCor
FreqRef ! (5)

Span 100 M)
Sweep 1.00 ms (1001 ps)

2Metrics

Ocoupled Bandwidth
47442MHz

Transiit Freq Error

X B Bandwidh

Aton 30 4B

Ao 30 dB

QAM_Outer_Full_Mid_CH

iig FiesRun  Canler Freq 3500010000 GHz
Gale OF Avgitiod 100100
#FGan Low  Radio Std Nonie

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

L

#Video BW 1.6000 MHz"

Total Power
% of OBW Power
xd8

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

i Fioo Rurl

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

‘Span 100 MHz
Sweep 1.00ms (1001 pts)}

LT, D ev———g—

#Video BW 1.6000 MHz"

Total Power

%% of OBW Power
xd8

‘Span 100 MHz
Sweep 1.00 ms (1001 pts)

243d8m
0

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(60M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

KEYSIGHT lnput RF Input Z: 500 Atten 30 d8
R T op. COUMAZDC  ComCCon

A Ao Frea Rel It (5)

(Center 350001 GHz
1Res BW 620.00 kHz

Ocaipied Bandwidth
57,866 MHz

82212kz

60.00 MHz

Transrit Freq Ertor
X dB Bandwidth

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

T

#Video BW 2.0000 MHz"

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Span 120 M
Sweep 1.00 ms (1001 pts)

Total Power 27568m

% of OBW Power
xdB

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF InpulZ 500

Couplng DG CorGorr
Ain At FreqRe. ot (5)

Al 305

ersutid |

(Center 350001 GHz
f#Res BW 620.00 kHz

Occupled Bandwidth
57872 MHz

Transmit Freq Error

x dB Bandwidth

Dec 04, 2024
? 1:5506 AM

G

i Fiea R

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 2.0000 MHz*

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

Wb rongs

Span 120 M)
Sweep 1.00 ms (1001 pts)

Total Power 26.86Bm

% of OBW Power 99.00
X8 260048

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InputZ 500 Alln 30dB. 7iig) Frea R,
GorrCCort

Froq Rt Int(S) #F Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

=S

Center 3.50001 GHz #Video BW 2.0000 MHz"

#Res BW 620.00 kHz

2Meri

Occupled Bandidth
57815 MHz

Transmit Freq Efror
X B Bandwidth

Dec 04, 2024
1:54:56 AM

a0 d?

Canter Freq 3500010000 GHz
Gale OF Avgitiod 100100
Rado Std Nore

AL

Span 120 MHy
Sweep 1.00ms (1001 pts)}

Total Power
% of OBW Power
xd8

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500 Atien 308,

i Fioo Rurl
GomCCor ¢
FreqRef ! (5)

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 2.0000 MHz"

2Metrics

Ocoupied Bandwidth
57.877 MHz

Transnit Freq Erfor
XdB Bandwidh

0| Deco4, 2024
155:18 A

aac5cd

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

Pesagtivnad

Span 120 MHz
Sweep 1.00 ms (1001 ps)

Total Power 240d8m

%% of OBW Power 20
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(70M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

At 308

Input 75001
o CCon

Frea Rel: Int (S}

(Center 350001 GHz
1Res BW 750.00 kHz

Ocaipied Bandwidih
67.454 MHz

Transrit Freq Ertor

X dB Bandwidth

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 140 M

#Video BW 24000 MHz'
Sweep 1.00 ms (1001 pts)

Total Power 27.0d8m

% of OBW Power
xdB

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF InpulZ 500

Couplng DG CorGorr
Algn,

FreaRel.Int ()

Al 305

Aonpzers e

(Center 350001 GHz
f#Res BW 750.00 kHz

Occupled Bandwidth
67.597 MHz

Transmit Freq Error

x dB Bandwidth

Dec 04, 2024
? 1:56:10AM

G

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R
Gale OF
#1F Gain' Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

ittt ey Wil e

Span 140 M)

#Video BW 2.4000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power 266 6Bm

% of OBW Power 99.00
X8 260048

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InputZ 500
GorrCCort

Freq Re.Int (5]

e

Center 3.50001 GHz
#Res BW 750.00 kHz

2Meri

Occupled Bandwidth
67,669 MHz

Transmit Freq Efror
X B Bandwidth

Aton 30 4B

il Figa Run
Gt

#1F Gain Low

#Video BW 24000 MHz'

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

‘Span 140 Mz
Sweep 1.00ms (1001 pts)}

Total Power
% of OBW Power
xd8

als

Scale/Div 10.0 8

2Metrics

Dec 04, 2024
ol ? S ¢

N77(70M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

et 3065, [Tig: Five Rurl

InputZ 500
GomCCor
FreqRef ! (5) #1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

e T P

#Video BW 2.4000 MHZ'

Ocoupied Bandwidth

67.461 MHz Total Power
Transmit Freq Eror % of OBW Power
X dB Bandwidth xd8

Ty

Sweep 1.00 ms (1001 pts)

238dBm

0

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

Input 75001
o CCon

Frea Rel: Int (S}

(Center 350001 GHz
1Res BW 620.00 kHz

Ocaipied Bandwidh
77.562 MHz

Transrit Freq Ertor

X dB Bandwidth

N77(80M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

At 308

94917 Kz
80.03 MHz

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

R

#Video BW 2.7000 MHz"

Span 160 MHz
Sweep 1.00 ms (1001 pts)

Total Power
% of OBW Power
xdB

27.368m

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF InpulZ 500

Coupling X Corr CCon
Ain At FreqRe. ot (5)

(Center 350001 GHz
f#Res BW 820.00 kHz

Ocoupied Bandwidth
77.590 MH;

Transmit Freq Ermor
X B Bandwidth

Dec 04, 2024
? 1:57:06 AM

G

Al 305

i Fiea R

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 2.7000 MHz*

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

PN i,

Span 160 M)
Sweep 1.00 ms (1001 pts)

Total Power 2696Bm

% of OBW Power 99.00
X8 260048

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aton 30 4B

InputZ 500
GorrCCort

Freq Re.Int (5]

Center 3.50001 GHz
#Res BW 82000 kHz

2Meri

Occupled Bandwidth

.
Transiit Freq Erfor
X dB Bandwidth

Dec 04, 2024
1:56:56 AM

a0 d?

il Figa Run

Canter Freq 3500010000 GHz

Gale OF Avgitiod 100100

#1F Gain Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 2.7000 MHZ"

Rado Std Nore

L TR

‘Span 160 MHz
Sweep 1.00ms (1001 pts)}

Total Power
% of OBW Power
xd8

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500 Atien 308,

CorrCCorr
Freq Ref, Int($)

Transnit Freq Erfor
XdB Bandwidh

i Fioo Rurl

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 2.7000 MHZ"

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

Span 160 MHz
Sweep 1.00 ms (1001 ps)

Total Power 239d8m
%% of OBW Power 20
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

Page Number
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

Input 75001
o CCon

Frea Rel: Int (S}

(Center 350001 GHz
1Res BW 910.00 kHz

Ocaipied Bandwidih

87497 MHz

Transrit Freq Ertor
X dB Bandwidth

N77(90M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

Ao 3048 TrgiFreaRun  Genler Freq 3500010000 GHz
Gala Of #vgiHod: 100/100
4F Gain Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

st S

#Video BW 3.0000 MHz"

4704 kHz
25 MHz

Span 180 M,
Sweep 1.00 ms (1001 pts)

Total Power 269 d8m
% of OBW Power
xdB

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+

KEYSIGHT lnput RF nputZ 5001
ng 0G ConCCon
Freq Rel Int ()

Couping
Algn

(Center 350001 GHz
f#Res BW 910.00 kHz

Ocoupied Bandwidth
7.6

Transmit Freq Ermor
X B Bandwidth

Atlen 3048 TrgiFreaRun  Genter Freq 3 500010000 GHz
o, Off AvglHokt: 100/100
#F Gan Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"

8494 kHz
90.31 MHz

5 Dec 04,2024 |
Z‘) (“‘ . 9 1:58:03AM | &

e T T

Span 160 M)
Sweep 1.00 ms (1001 ps)

Total Power 264 6Bm

% of OBW Power 99.00
X8 260048

Dec 04, 2024
D el ? TS

N77(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ation 3048 g Frss Ry Canla Freq 3500010000 GHz

Gale OF Avgitiod 100100
#FGan Low  Radio Std Nonie

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

AN A R

#Video BW 3.0000 MHz"

Total Power
% of OBW Power
xd8

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

At 3048, Tng/FieeRun Caniat Fraq 3500010000 GHz

Avgitiod 1001100
#1F Gain Low  Radio Sid None

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"

Total Power
%% of OBW Power
xd8

‘Span 180 MHz
Sweep 1.00ms (1001 pts)}

Span 180 Mz
Sweep 1.00 ms (1001 pts)

238dBm
0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(100M)_CP-
OFDM_QPSK_Outer Full Mid_CH

InpulZ500 “Aien 3008

ContCCan
Frea Rel: Int (S}

(Center 3.5000 GHz
1Res BW 1.0000 MHz

Ocaipied Bandwidih
97.439 MHz

Transmit Freq Error 5170 kHz
XdB Bandwidth 1005 MHz

Tig FreeRin  Cenlor Freq 3500010000 GHz
Gala Of #vgiHod: 100/100
4F Gain Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

ey

Span 200 M,
Sweep 1.00 ms (1001 pts)

#Video BW 3.0000 MHz"

Total Power 26,8 6Bm
% of OBW Power
xdB

N77(100M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF nputZ 5001

Couplng DG CorGorr
Ain At FreqRe. ot (5)

(Center 3.5000 GHz
J#Res BW 1.0000 MHz

Occupled Bandwidth
97.314 MHz

Transmit Freq Error

x dB Bandwidth

Dec 04,2024 |
9/ " ? 200:18AM |-

Trig Fiea Rin  Cenler Freq 3500010000 Gz
o, Off AvglHokt: 100/100
#F Gan Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

S e

Span 200 M)
Sweep 1.00 ms (1001 pts)

#Video BW 3.0000 MHz"

Total Power 26568m

% of OBW Power 99.00
X8 260048

2

N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

InputZ 500
GorrCCort

Freq Re.Int (5]

AN

(Center 35000 GHz
#Res BW 1.0000 MHz

et

Occupled Bandwidth
97,620 MHz

Transmit Freq Efror
X B Bandwidth

Dec 4, 2024
Gl i dlr

iig FiesRun  Canler Freq 3500010000 GHz
Gale OF Avgitiod 100100
#FGan Low  Radio Std Nonie

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

‘Span 200 MHz
Sweep 1.00ms (1001 pts)}

#Video BW 3.0000 MHz"

Total Power
% of OBW Power
xd8

N77(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 500
GomCCor
FreqRef ! (5)

Scale/Div 10.0 8

W
AR

2Metrics

Ocoupied Bandwidth
97516 MHz

Transnit Freq Erfor
XdB Bandwidh

i Fioe Run Cnte Fieg 3500010000 Gz
g AvglHoi 100100
#1F Gain Low  Radio Sd Nooe

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power 238dBm

%% of OBW Power 20
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG4N0543L

Conducted Spurious Emissions

NR SCS Bandwidth Freq . .
Band (kHz) (MHz2) Arfcn (MHz) Modulation RB Result Verdict
CP-OFDM
77 30 20 630668 3460.02 s 1@0 see graph
77 30 20 630668 346002  CP-OFDM 1@0 see graph PASS
QPSK
77 30 20 630668 346002  CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 20 633334 3500.01 st 1@0 see graph
77 30 20 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 633334 350001  CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 20 636000 3540.0 st 1@0 see graph
77 30 20 636000 35400 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 20 636000 35400  CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 60 632000 3480.0 st 1@0 see graph
77 30 60 632000 34800 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 632000 34800  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 633334 3500.01 st 1@0 see graph
77 30 60 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
CP-OFDM
77 30 60 634666 3519.99 st 1@0 see graph
77 30 60 634666 3519.99 ~ CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 60 634666 351909 ~ CP-OFDM 1@0 see graph PASS
QPSK
CP-OFDM
77 30 100 633334 3500.01 st 1@0 see graph
77 30 100 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
77 30 100 633334 350001  CP-OFDM 1@0 seegraph  PASS
QPSK
Sporton International Inc. (Kunshan) Page Number 1 A3-19 of 27

TEL : +86-512-57900158



SPORTON LAB.

FCC RF Test Report

Report No. : FG4N

N77(20M)_CP-

0543L

N77(20M)_CP-

OFDM_QPSK_Edge_1RB_Left_ Low_CH

PO Fasi

At 308
Gals OF

Avg Type: Power (RM
AvglHod: 1001100
TTng. Free Run

AV Type: Power (RMS)]1]
‘AvglHoid 100100 ;\

Fallen 3048
Tig:Free Run

Input Z 500 PNO,Fast
GorrCCarr Gt
Freq Re.Int (5]

Ref Lyl Offset 18.83 dB.
Ref Level 30.00 dBm

OFDM_QPSK_Edge_1RB_Left_Low_CH

Input 75001
o CCan

1
Fieq Ro: ot () IF Gain Low

Sig Track Off
Ref Lyl Offset 18.83 B Mkr2
Ref Level 30.00 dBm

Stop 35.500 GHz]

Video BW 3.0 MHz"
Sweep 26.7 ms (40001 pts)

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz| Start 20.000 GHz
Res BW 1.0 MHz Sweep 34.7 ms (40001 pts) #Res BW 1.0 MHz
5 Matker Table v
Function Value Mode Trace Scal

5 Marker Tablo
Function Width

Mode Trace Scae Funcon

N 1 065 dBm

N 7 B
~ Dec 4, 2024 @

9Dl ? SR

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Av Type! Poiwer (RMS)] 1|
AvglHoid: 100100 A
{Trg: Free Run 0

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Avg Type. Power (RMS)] |
‘AvglHold. 1001100
{Trg: Free Run N

PNO,Fal
Gate OF

IF Gain Low
Sig Track: Off

InpulZ 500 #Atlen 3048

KEYSIGHT Inout R
i o CCort
Freq Rt Int(S)

PNO Fasl
Galo OF

IF Gain Low
Sig Track Off

Ref Lyl Offset 18.88 8.

At 308
Ref Level 30.00 dBm

InpulZ/ 500
ComGCorr
Froq Ref: Int ()

Ref Ll Offset 18.88 8.
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop 35.500 GHz|
Sweep 26.7 ms (40001 pts)

Stop 20.000 GHz

Sweep 34.7 ms (40001 pts)
5 Marker Tablo
Fundlion Width Funcion Value

Video BW 3.0 MHz'
v
Funclion

Mode Trace Scale
. =

Function Funclion Width Function Value

50 dBm
dBm_

) | Decos, 2024
20408 AM

a]

Dec 04, 2024
20326 AM

9 A?

Page Number 1 A3-20 of 27
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SPORTON LAB.

FCC RF Test Report

Report No. : FG4AN0543L

N77(20M)_CP-

N77(20M)_CP-

Avg Type: Power (RMS]
AvglHod: 1001100
TTng. Free Run

Inpul 7500 #Alten 3008

CorCCart

Freq Rel. ot (5]
Sig Track Off

Ref Lyl Offset 18.80 dB.

Ref Level 30.00 dBm

Stop 20.000 GHz|

Video BW 3.0 MHz"
Sweep 34.7 ms (40001 pts)

Start 30 MHz
Res BW 1.0 MHz
Funclion Function Width Function Value

3 dBm
SdEm_

N

Dec 04, 2024
? 20500 AM

ac A

N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left_ Low _CH

TR P NS
AvgiHoid 1001100
1Tg: Free Run N

PNO Fasl
Galo OF

IF Gain Low

Sig Track Off

KEYSIGHT 1llpul‘ﬁf \VC::ICZCOS'G [} #Alten: 30 9B
Couping ¢ :
SR Freq Ref It (5)
RefLvi Offset 1880 ¢B
Ref Level 30.00 dém

Stop 20.000 GHz

Video BW 3.0 MHz*
Sweep 34.7 ms (40001 pts)

Function Funclion Width Function Value

X
34514 GHz
375 CHz

Dec 04, 2024
206:35AM

9 A?

OFDM_QPSK_Edge_1RB_Left_High_CH

PNO,Fast Ava Typa: Power (RMS)] 1|
Gele Of AvlHod 100100,
IFGan Low  [Trig: Free Run i
Sig Track Off

PUZ 500 #Atlen 308
CCorr

o
Freq Re.Int (5]

Mkr1 26

Ref Lyl Offset 18.80 dB.
Ref Level 30.00 dBm

Stop 35.500 GHz]

Video BW 3.0 MHz"
Sweep 26.7 ms (40001 pts)

Start 20.000 GHz
#Res BW 1.0 MHz

5 Matker Table

v
Function Widih Functon Value

Mode Trace Scale
BN T T 1

Dec 04, 2024
200 |

el ks

N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left_ Low_CH

Av Type! Poiwer (RMS)] 1|
AvglHoid: 100100 ’f‘

|Tig:Free Run

PNO,Fal
Gate OF

IF Gain Low
Sig Track: Off

InpulZ 500 #Atlen 3048
GorrCCarr
Freq Rl Int (5]

Ref Lyl Offset 18.80 8.
Ref Level 30.00 dBm

Stop 35.500 GHz]

Video BW 3.0 MHz"
Sweep 26.7 ms (40001 pts)

5Matker Table

Mode Trace Scale
T

Dec 04, 2024
207:47AM |8

a0 l?

Page Number
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e% FCC RF Test Report Report No. : FG4N0543L

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Left Mid_ CH  OFDM_QPSK_Edge_1RB_Left_Mid_CH

e 060 Avg Type: Power (RMS)
Gat Avgltioid 100100
TTng. Free Run
Ref LVl Offset 18.88 dB.
Ref Level 30.00 dBm

1
Freq Rel. ot (5]
Sig Track Off

Mkr2 19.3

Input Z 50 0 #Atien 30 d8 PNO Fast Avg Type! Power (RMS)] |
o CCor G v 100100,
Tig:Free Run i

FreqRel. fnt (S)
Track: OFf
Mkr1

Input 75001
o CCan

KEYSIGHT lnput R
Couping DX
BT pign uto
Ref LvI Offset 1888 @B

1 Spectrun
Ref Level 30.00 dBm

Stop 35.500 GHz|
Sweep 26.7 ms (40001 pts)

Start 30 MHz Video BW 3.0 MHz' Stop 20.000 GHz| Start 20.000 GHz
Res BW 1.0 MHz Sweep 34.7 ms (40001 pts) #Res BW 1.0 MHz
5 Matker Table v
Function Value Mode Trace Scal

5 Marker Tablo v
Mode Trace Scale Funclion Function Width
N [ 0.77 dBm_
d

—N
Dec 04, 2024

Dl ? SR

N77(60M)_CP- N77(60M)_CP-
OFDM_QPSK_Edge 1RB_Left High_ CH OFDM_QPSK_Edge 1RB_Left High CH
(RS

Av Type. Power (RMS)[;| PNO Fast Avg Type. Power
00

#Allen 3008 PNO, Fasl
Gate Of AvglHod. 1001100 Gate Of AvglHoig 1001
[Ttig: Free Run N IFGain Low  Tig: Free Run
J Ref Lyl Offset 18.87 d8.
Ref Level 30.00 dBm

KEYSIGHT Inout R¥ InpulZ 500 #Atlen 3048
i Corr

InpulZ/ 500
o CCorr
IF Gain Low Freq Rl Int (5]
Sig Track: Off

KEYSIGHT it i
ContGCon
ign Freq Ref. nt (5]
Sig Track Off
Ref Ll Offset 18.87 dB.
Ref Level 30.00 dBm

Video BW 3.0 MHz" Stop 35.500 GHz|
Sweep 26.7 ms (40001 pts)

Stop 20.000 GHz X
Sweep 34.7 ms (40001 pts)
Fundlion Width Funcion Value

Video BW 3.0 MHz'
5Matker Table v
Funclion

Mode Trace Scale
. =

Y Function Function Width Function Value
2047 dBm
36,56 dBm_
0 | Dec 04, 2024

Rle | 2:1025AM

Dec 04, 2024

>
) O ? S
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e% FCC RF Test Report Report No. : FG4N0543L

N77(100M)_CP-
QPSK_Edge_1RB_Left_ Mid_CH

N77(100M)_CP-
OFDM

PNO Fast A Type: Power (RMS)]1]
o 100

Fallen 3048 f
Gale OF Ao 100100,

InputZ 500
o
IFGan Low g Free Run

G
Frog Ret I (S)
Sig Track Off

Mkr1

Ref Lyl Offset 18.84 dB.
Ref Level 30.00 dBm

InpulZ'500 Alten 308 v Type: Powes (RMS)] 1]

CornGCon Gal Ao 100100

Freq Ret. Int (S) Tng. Free Run
Sig Track Off

Ref Ll Offset 18.84 dB.
Ref Level 30.00 dBm

Stop 35.500 GHz]

Stop 20.000 GHz| Start 20.000 GHz Video BW 3.0 MHz"
#Res BW 1.0 MHz Sweep 26.7 ms (40001 pts)

Sweep 34.7 ms (40001 pts)
v
Funclion Width Funcon Value

Video BW 3.0 MHz'
5 Matker Table

Start 30 MHz
Res BW 1.0 MHz
5 Marker Tablo v
Funclion Function Width Function Value
m

Mode Trace Scale

Dec 04, 2024

== q (§| - ? 2:1201AM | >

Dec 04,2024

LNl dbestes
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG4N0543L

Conducted Band Edge

NR SCS Bandwidth Freq . .
Band (kHz) (MHz2) Arfcn (MHz) Modulation RB Result Verdict

77 30 20 630668 346002  CP-OFDM 1@0 seegraph  PASS
QPSK

77 30 20 630668 346002  CPOPDM 5160 seegraph  PASS
QPSK

77 30 20 636000 35400  CP-OFDM 1@50  seegraph PASS
QPSK

77 30 20 636000 3540.0  CPOFDM 5180  seegraph  PASS
QPSK

77 30 60 632000 34800 ~ CP-OFDM 1@0 seegraph  PASS
QPSK

77 30 60 632000 34800  CPOFDM 4o @0  seegraph PASS
QPSK

77 30 60 634666 3519.99 CPOFDM 15161 seegraph  PASS
QPSK

77 30 60 634666 351909  CPOPDM 4o @0  seegraph PASS
QPSK

77 30 100 633334 350001  CP-OFDM 1@0 see graph PASS
QPSK

77 30 100 633334 3500.01 CF(’)'SSFE M 4@272  seegraph  PASS

77 30 100 633334 3500.01 C'Z)‘S;E(’ M 273@0  seegraph PASS

Sporton International Inc. (Kunshan) Page Number 1 A3-24 of 27
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Report No. : FG4AN0543L

somonas. FCC RF Test Report
N77(20M)_CP-
OFDM_QPSK_Outer_Full_Low_CH

N77(20M)_CP-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Tig Fiee Run  Cenlor Freq: 22 005000000 GHz
Gala Of AvgiHokd: 1001160
IFGain Low  Radio Sid None

Tig FiwoRun  Cenler Freq 22005000000 GHz
Gate Avgitiod 100100
Rado Sid None

InpulZ 500 Atlon 308
GorrCCar
Froq Rl Int (5] IFGain Low.
Ref Lyl Offset 18.87 4B
Ref Value 30.00 d8m

KEYSIGHT Input RF Input Z'500 Aften- 3008
- Couwing ¢ Con

R T Corr GCorr
Algn Auto Froq Rel.int ()

Ref Ll Offset 18.88 dB.
Ref Value 30.00 dBm

4 Al Rangs Table.
Measure Trace T
Trace Type Trace Average (Actve)
Spur Range StrtFreq SiopFreq  RBW  Frequency  Ampilude
1134000 GHz 34450 GHz 1000 Wiz 3444675000 GHz 3068 dbm
448960000 GHz dBm
149980000 GHz -24.86 dBm

Measure Trace
00000 GHz  1.112dBm

Trace Type
Amplitide
T
-26.64 dBm 136
-14.97 dBm - B
16.20 dBm -13.80d8

1000 kHz

Dec 04, 2024/

NG M2 S

Dec 04, 2024

ac A ? 21242AM

N77(20M)_CP-

N77(20M)_CP-
OFDM_QPSK_Outer_Full_High CH

+
KEYSIGHT Input RF- InputZ 500 Atlen: 3008 Trig: Frea Run  Center Freq 22.005000000 GHz KEYSIGHT Input RF InputZ 500 Atten 30dB Trig Free Run  Canter Freq 22 005000000 GHz
Couplg CorrGCon Gato Of AvglHoit 1001500 . CopingOC(ComCCom Gate Of AvgiHod 100100
Freq Ref. 0t (5) 1FGeinlow  Radio Sid None Aign. Ao FreqRet. ! (5) IFGainlow  RadoSid None
SlFNs G RefLvI Offset 1888 4B
Scale/Div 10.0 dB Ref Value 30.00 dBm

> pign Ao
e Geh Ref Lyl Offset 18,95 dB
scalelDiv 10.0 48 Ref Value 30.00 dBm

Stop 3.600 GHz

start 3.450 GHz
Tra
Trace Average

Stop 3,600 GHz|
4A1 Range Tebk

SiopFieq REW
35500 GHz_ 1000 KHz 3
76

10GHz 2000 kHz 355000
3552326667 GHz

Measure Trace:
Trace Type

Hz 35550 GHz 5100 kH:

36000 GHz 1000 MHz

5
4 35550GHz 3555150000 Gtz

 start 3.450 GHz
4Al Range Table:
Siop Freg Anpitude

350G 1555 dBn

54 dBm

Dec 04, 2024
2:14:35AM

GHz 2
GHz iz 3551533333 GHz
3565075000 GHz 40,15 dBm

3

5100
36000 GHz 1.000 MHz

Dec 04, 2024
2:14:05AM
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

Couplg 0

KEYSIGHT i RF Iz 500
Coupi CorrGan
RT > pgndo  FreaRel inl(S)

Dec 04, 2024
ac A ? 21517 AM

KEYSIGHT Input R InpulZ500)
Coupling ConrCCort
> i Ao, Freq Rl It ()
i Range Graph
|Scale/Div 10.0 dB

 start 3.450 GHz
4 A1 Range Table

N77(60M)_CP-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Ao 3048 TrgiFroaRun  Canler Freq 22005000000 Gz
Gala Of

e AvgiHokd: 1001160
IFGain Low  Radio Sid None

Ref Ll Offset 18,87 dB.
Ref Value 30.00 dBm

Measure Trace
Trace Type

Frequency  Ampitide
5000 S

000

N77(60M)_CP-
OFDM_QPSK_Edge_1RB_Right_High_CH

Aflon: 308 Tig)Frea Rin Cenlar Freq 22 005000000 Gtz
Gale AvglHoit 1001500
1FGeinlow  Radio Sid None

Ref Lyl Offset 18.88 &8
Ref Value 30.00 dBm

Measure Trace
Trace Type
Ampitude
i 1 1661 dBm
G 2 -17.47 dBm

3 0 7 GHz
36000 GHz 1.000MHz 3565675000 GHz -37.00 dBm

ec 04, 2024/

Dec
216:39AM

N7

OFDM_QPSK_Outer Full_Low CH

+

InpulZ 500 Atlon 308
GorrCCar
Froq Rl Int (5]

7(60M)_CP-

Tig FiwoRun  Cenler Freq 22005000000 GHz
Gate gl 100100
IFGan Low  RadioSid None.

Ref Lyl Offset 18.83 d8.
Ref Value 30.00 d8m

Start 3.400 GHz

47 Range Tablo

Spur_Range  StrtFreq  SiopFreq
I — iz 3450 Gl

~ Dec 04, 2024
D e l? e

Measure Trace T
Trace Type Trace Average (Actve)
REW  Frequency  Amplide
OO0 Mz 75000 GHz
0.0kHz 3
100.0 kHz

N77(60M)_CP-

+
KEYSIGHT fnput RF InpRZ 500" Atlen 3048
. CoingOC [ConCCor
A Freq R, Int(S)
3AIRange Greph
ScaleDiv 10.0 dB

start 3.450 GHz
4A1 Range Tebk

Spur_Range
EheT

3 38 iz 35
4 35550GHz 360006

Dec 04, 2024
217:10AM

OFDM_QPSK_Outer_Full_High CH

i Fios RunCane Freq 22 005000000 GHz
Gate Of AvgiHo 100100
IFGainlow  RadoSid None

RefLyl Offset 18.80 dB.
Ref Value 30.00 dBm

M’_,N_,N A Yoty e |

Stop 3.600 GHz

Weasure Trace Tra
Trace Type. Trace Average {
Frequency  Amplitude
e
3, 5‘55%9‘
Hz 1,000 MHz 3555300000

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No.

: FG4N0543L

N77(100M
OFDM_QPSK_Edge 1

InpulZ500  Alen 308 g FreeRun
Cor Gala Of

Corr GCorr e
Froq Rel.int () F Gain Low.

)_CP-
RB_Left_ Mid_CH

Cenlor Freq 22005000000 GHz
AvgiHokd: 1001160
Radio Sid None

Ref Ll Offset 18.88 dB.
Ref Value 30.00 dBm

41 Range Table
Spur_Range REW.
- 34 00 Mz

100.0 kHz
kHz

510.0kHz 3
36000 GHz 1.000 MHz

Trace Average (Actve)

7 dBm
-39.75.dBm

N77(100M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

KEYSIGHT Input RF InpulZ/500  Allon: 3048 TigFrea i
T o )G ConCCon Gale
Align At Freq Ref. 0t (5) F Gain: Low,

PAS

Cortat Freq 22005000000 GHz
AvglHoit 1001500
Rado Sid None

I Range Graph Ref Lyl Offset 18.80 8.
Ref Value 30.00 dBm

34490 GHz KHz
3 34500GHz 2000 kHz
34 35500GHz 1000 kHz 3
35¢ 35510GHz 2000 kHz
35¢ 5550 GHz  510.0kHz
3¢ 36000 GHz 1.000 MHz

5 Dec 04,2024
R k5l

Measure Trace
Trace Type

160338
8

Trace 1
Trace Average (Actve)

N77(100M)_CP-

OFDM_QPSK_Edge_1RB_Right_Mid_CH

InpulZ 500 Atlon 3008 Trg FieoRun  Center Freq 22 005000000 Gz
G Gate Y V100

off

o CCorr
Froq Rl Int (5] IFGan Low  RadioSid None.

Ref Lyl Offset 18.88 8.
Ref Value 30.00 d8m

Measure Trace
Trace Type

Trace Average (Active)

SopFieq  RBW  Frequency  Ampiitude ALimit
44500 1§ dBim @

90GHz 5100
34500GHz 2000 kHz
35500GHz 100
35510 GHz

GH
6000 GHz 1.000 MHz -26.77 68

Dec 04, 2024
21828 AM

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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somonas. FCC RF Test Report Report No. : FG4N0543L

Software Version: 23.06.1602

FR1 N77 MIMO-ANT(2+5)_ANTS5

Frequency Stability
NR SCS Bandwidth Freq . Deviation . .
Band (kHz2) (MHz2) Arfcn (MHz) Modulation RB (H2) Verdict Environment
77 30 20 633334 350001 CPOFDM 540 16.4 PASS NV
QPSK
77 30 20 633334 350001 CPOFDM 5160 19.2 PASS LV
QPsK
77 30 20 633334 350001 CPOFDM 540 15 PASS HV
QPsK
77 30 20 633334 350001 CPOFDM 540 105 PASS -30°C
QPsK
77 30 20 633334 350001 CPOFDM 5140 16.3 PASS -20°C
QPsK
77 30 20 633334 350001 CPOFDM 540 13.4 PASS A0°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 16 PASS 0°C
QPsK
77 30 20 633334 350001 CPOFDM 5160 16.4 PASS 10°C
QPSK
77 30 20 633334 350001 CPOFDM 540 12.7 PASS 20°C
QPSK
77 30 20 633334 350001 CPOFDM 5140 18 PASS 30°C
QPsK
77 30 20 633334 350001 CPOFDM 540 1.3 PASS 40°C
QPSK
77 30 20 633334 350001 CPOFDM 540 18.6 PASS 50°C
QPsK
IMAX(A) = 19.2 Hz
Frequency Stability Frequency (MHz) Limit Line Result
fL — IMAX(AR)| 3450.5616408 > 3450 MHz
PASS
fH + [MAX(AF)| 3549.5567192 <3550 MHz
Sporton International Inc. (Kunshan) Page Number 1 A4-1 of 22
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e% FCC RF Test Report Report No. : FG4N0543L

SPORTON LAB.

Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
77 30 20 633334 3500.01 CZS'S:EM 51@0 715 13 PASS

N77(20M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

YSIGHT lnput RF InpulZ 500 An' 3008 Trig RFBust  Conar Freq 3500010000 Gtz
CCarr

Corr #FGain Lo Counts: 100 1100 Mpl
FieqRel Int(S) Radio St None

64408
71508
73648
74908
75188

75168
3049 dBm

00068
Info BW 26.000 MHz

" Dec 04, 2024/ 2>
=. q (’l - ? 22340AM | >

Sporton International Inc. (Kunshan) Page Number 1 A4-2 of 22
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e % FCC RF Test Report

SPORTON LAB.

Report No. : FG4N0543L

Occupied Bandwidth

R (iﬁf) Ba("N‘I’I‘_’I"zi;“h Arfen (';n'ﬁ‘z‘) Modulation RB (c“’n?_l"zv) zs(‘lﬁf)w
77 30 20 633334 350001 COEM 51@0 18.206 20.51
77 30 20 633334 350001 o OPOM 51@0 18.258 19.3
77 30 20 633334 3500.01 C&%’RIM 51@0 18.197 19.46
77 30 20 633334 350001 SoOPAM 51@0 18.201 19.63
77 30 30 633334 as0001  CROPM 78@0 27.828 20.1
77 30 30 633334 3500.01 C%‘%'RIM 78@0 27.846 29.15
77 30 30 633334 350001 o OXOM 78@0 27.803 20.25
77 30 30 633334 3500.01 2;052,\')"' 78@0 27.876 29.02
77 30 40 633334 350001  CPOFDM o5 @o0 37.861 39.52

QPSK
77 30 40 633334 350001 o OOM 106@0 37.947 30.64
77 30 40 633334 3500.01 C&'%'RIM 106@0 37.755 40.59
77 30 40 633334 350001 SoOPRMl 106@0 37.887 39.15
77 30 50 633334 350001 COFPM 433@0 47.481 49.38
77 30 50 633334 3500.01 C%‘%'RIM 133@0 47.567 49.49
77 30 50 633334 350001 o OOM 133@0 47.697 49.14
77 30 50 633334 350001 GoOPBIL 133@0 47.433 49.08
77 30 60 633334 350001  CPOFDM e @0 57.887 59.78

QPSK
77 30 60 633334 350001 o OM 162@0 57.924 59.91
77 30 60 633334 3500.01 062'%53/"\" 162@0 57.925 59.87
77 30 60 633334 3500.01 (2:2(;OC'):ADI\'>IA 162@0 57.817 60.2
77 30 70 633334 350001 COPPM 4g9@o 67.46 70.03
77 30 70 633334 3500.01 C%‘%Z?AM 189@0 67.642 69.75
77 30 70 633334 350001 o XOM 180@o 67.478 69.9
77 30 70 633334 350001 SoOPARl 4g0@o 67.554 69.72

Sporton International Inc. (Kunshan) Page Number 1 A4-3 of 22

TEL : +86-512-57900158



somonas. FCC RF Test Report Report No. : FG4N0543L

77 30 80 633334 350001  CPOFDM  517@0 77.395 79.81
QPSK
77 30 80 633334 350001 O AOM 217@o 77.553 80.15
77 30 80 633334 3500.01 C&'%'RIM 217@0 77.483 79.93
77 30 80 633334 350001 SoOPAR 217@o 77.494 80.2
77 30 9 633334 350001 COFM 245@0 87.413 90.26
77 30 90 633334 3500.01 C%‘%'RIM 245@0 87.598 90.41
77 30 9 633334 350001 o XOM 245@0 87.468 90.4
77 30 9 633334 350001 G OPBIL 245@0 87.632 90.29
77 30 100 633334 350001  CPOFDM 2360 97.569 1005
QPSK
77 30 100 633334 350001 O OOM 273@0 97.436 100.5
77 30 100 633334 3500.01 C&'%'RAM 273@0 97.608 100.6
77 30 100 633334 3500.01 2;05/3\% 273@0 97.459 100.5
Sporton International Inc. (Kunshan) Page Number 1 Ad-4 of 22
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(20M)_CP-OFDM_16

N77(20M)_CP-

OFDM_QPSK_Outer Full_Mid_CH

At 308

Input 75001
o CCon

Frea Rel: Int (S}

(Center 350001 GHz
1Res BW 200.00 kHz

Occipled Bandwidth

18.206 Mz
Transimi Freq Error 12,624 Kz
X 0B Bandwidth 2051 Mz

N77(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RE InpulZ/ 500
Coupling DG CorGCon
Mg At Freq Rel ot (5)

(Center 350001 GHz
f#Res BW 200.00 kHz

Ocoupied Bandwidth
18.197 MHz

Transmit Freq Ermor
X B Bandwidth

3:16:05AM

G

Al 305

Canlr Freq 4500010000 Gz
#vgiHod: 100/100

Tig Frea R
Gale, O
Radio Sid None

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 620,00 kHz'

Total Power
% of OBW Power
xdB

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R
e O
#1F Gain' Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 620.00 kHz'

Total Power

% of OBW Power
X8

0| Decos 2024/ @y

QAM_Outer_Full_Mid_CH

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

il Figa Run
Gete Of
#1F Gai Low

npulZ 500 Atfon 308
GorrCCarr
Freq Re.Int (5]

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Center 3.50001 GHz
#Res BW 200.00 kHz

2

Span 40 MHz
Sweep 1.27 ms (1001 pts)

et

Occupled BandWidth

28.1dBm 18.258 MHz Total Power
Transiit Freq Erfor % of OBW Povwer

X dB Bandwidth xd8

Dec 04, 2024
224:10AM

a0 d?

‘Span 40 Wz
Sweep 1.27 ms (1001 pts)}

N77(20M)_CP-OFDM_256

‘Cante Froq 3500010000 GHz
Avgitiod 1001100

i Fioo Rurl
Radlo Sid None

InpuZ 500 Atien 308,
CorrCCorr
Freq Ref, Int($) #1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 620,00 kHz"

Sweep 127 ms (1001 pts)
2Metics
Ocoupled Bandwidth
27.48m 1 Total Power
S of OBW Power

xd8

99.00
260048

Transnit Freq Erfor
XdB Bandwidh

Dec 04, 20
22436 A

f®9-m?

Page Number

QAM_Outer_Full_Mid_CH
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(30M)_CP-

OFDM_QPSK_Outer Full_Mid_CH

Input 75001
o CCon

Frea Rel: Int (S}

At 308

Tig Frea R
Gale, O

4IF Gain Low

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 60 MHz

#ideo BW 910,00 kHz'
Sweep 1.00 ms (1001 pts)

(Center 350001 GHz
1Res BW 300.00 kHz

Ocaipied Bandwidih
2782 Tolal Power 278d8m

Transmit Freq Error % of OBW Power
xdB

XdB Bandwidth

N77(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF InpulZ 500

Couplng DG CorGorr
Ain At FreqRe. ot (5)

Al 305

(Center 350001 GHz
f#Res BW 300.00 kHz

Ocoupied Bandwidth
27,803 M

Transmit Freq Ermor 66,064
X B Bandwidth 2025 MHz

Dec 04,2024 |
9/ " ? 22519AM |-

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 60 MHz

#Video BW 910.00 kHz*
Sweep 1.00ms (1001 pts)

Total Power 27.3¢8m

% of OBW Power 99.00
X8 260048

Center 3.50001 GHz

N77(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

iig FiesRun  Canler Freq 3500010000 GHz
Gale OF Avgitiod 100100
#FGan Low  Radio Std Nonie

npulZ 500 Atfon 308
GorrCCarr

Freq Re.Int (5]

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 910,00 kHz"

#Res BW 300.00 kHz

2Meri

Occupled Bandwidth

27,846 MHz Total Power
Transit Freq Erfor 16.110 Kz % of OBW Povwer
X dB Bandwidth 2015 xd8

a9l ? S E

2Metrics

N77(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

et 3065, [Tig: Five Rurl

InputZ 500

CorrCCorr
Freq Ref, Int($) #1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 910.00 kHz"

Total Power
%% of OBW Power
xd8

Ocoupied Bandwidth
27876

Transnit Freq Erfor
XdB Bandwidh

Dec 04, 20
a95¢d ? 22533 AM

‘Span 60 Mz
Sweep 1.00ms (1001 pts)}

n 60 MHz|

Spar
Sweep 1.00 ms (1001 pts)

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(40M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

KEYSIGHT lnput RF Ipul 7’500 Alien: 308
Couping DG CoreCCor

RT > pgnato  FreaRet t(S)

Amrhap

(Center 350001 GHz
1Res BW 430.00 kHz

Ocaipied Bandwidth
7861

Transrit Freq Ertor
X dB Bandwidth

Tig FreeRin  Cenlor Freq 3500010000 GHz
Gala Of #vgiHod: 100/100
4F Gain Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

Span 80 MHz
Sweep 1.00 ms (1001 pts)

Total Power 277 d8m
% of OBW Power
xdB

Transmit Freq Efror
X B Bandwidth

N77(40M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Gale OF Avgitiod 100100

InpulZ 500 Atlon' 3068 Tig FiseRun  Centar Freq 3500010000 Gz
GorrCCarr
Freq Re.Int (5] #FGan Low  Radio Std Nonie

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 1.3000 MHz"

Occupled Bandwidth

37.947 MHz Total Power
% of OBW Power
xd8

el ldkmE

A

‘Span 80 Wz
Sweep 1.00ms (1001 pts)}

N77(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

N77(40M)_CP-OFDM_256

QAM_Outer_Full_Mid_CH

+

KEYSIGHT Input RE InpulZ 500" Al 30,08

Couplng DG CorGorr
Ain At FreqRe. ot (5)

(Center 350001 GHz
f#Res BW 430.00 kHz

Ocoupied Bandwidth
31T

Transmit Freq Ermor
X B Bandwidth

Dec 04, 2024
9/ " ? 226:17AM |-

Trig Fiea Rin  Cenler Freq 3500010000 Gz
o, Off AvglHokt: 100/100
#F Gan Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.3000 MHz*

Span 80 MHz
Sweep 1.00ms (1001 pts)

Total Power 2748m

% of OBW Power 99.00
X8 260048

Transnit Freq Erfor
XdB Bandwidh

IputZ 500 Alln 3045, Tivg/Fieo Run  Carlt Froq 3500010000 GHz
(CorCCorr G AvglHoi 100100
FreqRef ! (5) #F Gain Lo Radio Std None

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 1.3000 MHZ"

Ocoupied Bandwidth

37.887 MHz Total Power
%% of OBW Power
xd8

Dec 04, 2024
o ? 22631AM |52

‘Span 80 Mz
Sweep 1.00 ms (1001 ps)

247d8Bm

0

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

Page Number

: A4-7 of 22



somonas. FCC RF Test Report

Report No. : FG4AN0543L

KEYSIGHT lnput R
RT o omeny

Input 75001
o CCon

A Ao Frea Rel It (5)

b

(Center 350001 GHz
1Res BW 510.00 kHz

Ocaipied Bandwidih

474

Transrit Freq Ertor
X dB Bandwidth

N77(50M)_CP-
OFDM_QPSK_Outer Full Mid_CH

Atien 3048 g Frea Rin
Gala Of

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz"

26,549 Kitz
49.38 MHz

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Span 100 M,
Sweep 1.00 ms (1001 pts)

Total Power 277 d8m

% of OBW Power
xdB

N77(50M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT Imut &~ loputZ 500

Couplng DG CorGorr
Ain At FreqRe. ot (5)

oo

(Center 350001 GHz
f#Res BW 510.00 kHz

Occupled Bandwidth
476
Transmit Freq Error

X dB Bandwidth

G

227:15AM

Alfon 3046 g Frea Run

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Video BW 1.6000 MHz*

46252
49.14 MHz

0| Decos, 2024

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

Span 100 M)
Sweep 1.00 ms (1001 pts)

Total Power 27.1d8m

% of OBW Power 99.00
X8 260048

N77(50M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

Allon 308 Tig Frea Run
Gete Of

#1F Gain Low

InputZ 500
GorrCCort

Freq Re.Int (5]

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

——

Center 3.50001 GHz #Video BW 1.6000 MHz"

#Res BW 510.00 kHz

Total Power

Transmit Freq Efror 71,060 K % of OBW Power
xd8

X B Bandwidth

Dec 04, 2024
22705MM |5

a0 d?

N77(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

InputZ 500 Allen 3048, T Fieo Run

CorrCCorr
Freq Ref, Int($) #1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

s M|
[
|
|
|
|
[
[

#Video BW 1.6000 MHz"

2Metrics

Ocoupied Bandwidth

47.433 MHz Total Power
Transmit Freq Eror % of OBW Power
X dB Bandwidth xd8

Dec 04,20
H- Wl | ? 227:31 AV

‘Span 100 MHz
Sweep 1.00ms (1001 pts)}

‘Span 100 MHz
Sweep 1.00 ms (1001 pts)

240d8m
0

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(60M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

At 308

Input 75001
o CCon

Frea Rel: Int (S}

(Center 350001 GHz
1Res BW 620.00 kHz

Ocaipied Bandwidih
57,867 MHz

Transrit Freq Ertor

X dB Bandwidth

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 120 M

#Video BW 20000 MHz'
Sweep 1.00 ms (1001 pts)

Total Power 27568m

% of OBW Power
xdB

N77(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF nputZ 5001

Coupling O CorrCCon
Aign, Aut

FreaRel.Int ()

Al 305

(Center 350001 GHz
f#Res BW 620.00 kHz

Ocoupied Bandwidth
573

Transmit Freq Ermor
X B Bandwidth

Dec 04, 2024
? 228:15AM

G

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R
e O
#1F Gain' Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 120 M)

#Video BW 2.0000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power
% of OBW Power
X8

N77(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

npulZ 500 Atfon 308
GorrCCarr

Freq Re.Int (5]

Center 3.50001 GHz
#Res BW 620.00 kHz

2Meri

Occupled Bandwidth
57.924 MHz

Transmit Freq Efror
X B Bandwidth

Dec 04, 2024
22805AM |5

a0 d?

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

il Figa Run
Gete Of
#1F Gai Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

A

Span 120 MHy

#Video BW 2.0000 MHz'
Sweep 1.00ms (1001 pts)}

Total Power
% of OBW Power
xd8

N77(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InputZ 500
GomCCor
FreqRef ! (5)

bt

2Metrics

Ocoupied Bandwidth
57.817 MHz

Transnit Freq Erfor
XdB Bandwidh

Dec 04, 20
228:27 A

f®9-m?

Ao 30 dB

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

i Fioo Rurl

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

|
I
| i s
|
|

Span 120 MHz

#Video BW 2.0000 MHz"
Sweep 1.00 ms (1001 pts)

Total Power 240d8m

%% of OBW Power 20
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

Page Number 1 A4-9 of 22



somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(70M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

At 308 Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

KEYSIGHT lnput RF
oupling DG

RT o

Input 75001
o CCon

Tig Frea R
Gale, O

A Ao Frea Rel It (5) 4 Gain Low
Ref Lvl Offset 11.90 dB
Ref Value 30.00 dBm

(Center 350001 GHz
1Res BW 750.00 kHz

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Ocaipied Bandwidih

67.460 MHz Total Power 27.1d8m

Transrit Freq Ertor

% of OBW Power
XdB Bandwidth xdB

N77(70M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RE InpulZ/ 500

Coupling DG CorGCon

Mg At Freq Rel ot (5)

Al 3048 TigiFiea R Cenia Froq 3500010000 GHz
AvgiHoKt 100100

e Of
#F Gan Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

AR

o 2
b T

(Center 350001 GHz
f#Res BW 750.00 kHz

#Video BW 2.4000 MHz" Span 140 MHz|

Sweep 1.00 ms (1001 pts)

Ocoupied Bandwidth
67478 MHz Total Power 2648

% of OBW Power 99.00

xdB 26008

Transmit Freq Ermor

X dB Bandwidth 69.90 MHz

Dec 04, 2024
? 229:12AM

G

e

Center 3.50001 GHz
#Res BW 750.00 kHz

2Meri

Occupled Bandwidth
675

Transmit Freq Efror
X B Bandwidth 69.75

S0 d

Transnit Freq Erfor
XdB Bandwidh

aac5cd

N77(70M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Ation 3048 g Frss Ry Canla Freq 3500010000 GHz
Gale OF Avgitiod 100100

#FGan Low  Radio Std Nonie

InputZ 500
GorrCCort

Freq Re.Int (5]

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

At ragi

#Video BW 24000 MHz' Span 140 MHz|

Sweep 1.00ms (1001 pts)}

2 MHz Total Power
30004 kHz % of OBW Power
xd8

Dec 04, 2024
? St &

N77(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

IputZ 500 Alln 3045, Tivg/Fieo Run  Carlt Froq 3500010000 GHz
(CorCCorr G AvglHoi 100100
FreqRef ! (5) #F Gain Lo Radio Std None

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

Senpmonrien|

#Video BW 2.4000 MHZ'
Sweep 1.00 ms (1001 pts)

Total Power 238dBm
%% of OBW Power 20
xd8

0| Decos, 2024
229:24 A

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(80M)_CP-
OFDM_QPSK_Outer Full_Mid_CH

KEYSIGHT lnput R
RT o omeny

InpulZ500 “Aien 3008
ContCCan

A Ao Frea Rel It (5)

(Center 350001 GHz
1Res BW 620.00 kHz

Ocaipied Bandwidth
77,395 Mz

Transrit Freq Ertor 83779k

X dB Bandwidth 79.81 MHz

Tig FreeRin  Cenlor Freq 3500010000 GHz
Gala Of #vgiHod: 100/100
4F Gain Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

#Wideo BW 27000 MHz' Span 160 M,
Sweep 1.00 ms (1001 pts)

Total Power 27.0d8m
% of OBW Power
xdB

N77(80M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+

KEYSIGHT lnput RF InpulZ 500" Atlen: 3008
Coupling DG CorGCon
Augn. At FreqRel Int(S)

[ea—

(Center 350001 GHz
f#Res BW 820.00 kHz

Ocoupied Bandwidth
7i

Transmit Freq Ermor
X B Bandwidth 79.93 MHz

Dec 04,2024 |
9/ " ? 230:12AM |-

Trig Fiea Rin  Cenler Freq 3500010000 Gz
o, Off AvglHokt: 100/100
#F Gan Low  Radio Sid None

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

AR v

A A

#Video BW 27000 MHz" Span 160 Mz
Sweep 1.00 ms (1001 pts)

Total Power
% of OBW Power
X8

N77(80M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Center 3.50001 GHz
#Res BW 82000 kHz

Occupled Bandwidth

Transmit Freq Efror
X B Bandwidth

a0 d?

iig FiesRun  Canler Freq 3500010000 GHz
Gale OF Avgitiod 100100
#FGan Low  Radio Std Nonie

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm
Kot gseeninond

#Video BW 2.7000 MHz' ) ‘Span 160 MHz
Sweep 1.00ms (1001 pts)}

Total Power
% of OBW Power
xd8

N77(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

2Metics
Ocoupied Bandwidth
74

Transnit Freq Erfor
XdB Bandwidh

f®9-m?

i Fioe Run Cnte Fieg 3500010000 Gz
g AvglHoi 100100
#1F Gain Low  Radio Sd Nooe

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

T

#Video BW 2.7000 MHZ" Span 160 MHz|
Sweep 1.00 ms (1001 pts)

Total Power 237d8m

%% of OBW Power 20
xd8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158

Page Number : A4-11 of 22



somonas. FCC RF Test Report

Report No. : FG4AN0543L

N77(90M)_CP-

OFDM_QPSK_Outer Full_Mid_CH

KEYSIGHT lout R¢ Iopu 7500
R T .p. COUPRGOC  ConClon

A Ao Frea Rel It (5)

eyl A

(Center 350001 GHz
1Res BW 910.00 kHz

Ocaipied Bandwidih
87413 MHz

Transrit Freq Ertor

X dB Bandwidth

At 308

Canlr Freq 4500010000 Gz
#vgiHod: 100/100
Rado Std None

Tig Frea R
Gale, O

4IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

Span 180 M,
Sweep 1.00 ms (1001 pts)

#Video BW 3.0000 MHz"

Total Power 27.0d8m

% of OBW Power
xdB

N77(90M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

+
KEYSIGHT lnput RF nputZ 5001

Couplng DG CorGorr
Ain At FreqRe. ot (5)

(Center 350001 GHz
f#Res BW 910.00 kHz

Ocoupied Bandwidth
67.468 Mz

Transmit Freq Ermor
X B Bandwidth

Dec 04, 2024
? 23226 AM

G

Al 305

Cenlat Fieq 3500010000 Gz
AvgiHoKt 100100
Rado Sid None

i Fiea R

e Of
#IF Gain Low

Ref Lyl Offset 11.90 d8
Ref Value 30.00 dBm

AAARDR

e TS

i
4
i
[
I
\
|
|
I

Span 160 M)
Sweep 1.00 ms (1001 pts)

#Video BW 3.0000 MHz"

26568m
99,00
260048

Total Power
% of OBW Power
X8

N77(90M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aton 30 4B

InputZ 500
GorrCCort

Freq Re.Int (5]

Center 3.50001 GHz
#Res BW 910.00 kHz

2

et

Transmit Freq Efror 5466 kHz
X B Bandwidth 4

Dec 4, 2024
D e l? e

Canter Freq 3500010000 GHz
Avaltiod 100100
Rado Std Nore

il Figa Run
Gete Of
#1F Gai Low

Ref Lyl Offset 11.90 dB
Ref Value 30.00 dBm

el

#Video BW 3.0000 MHz"

Total Power
% of OBW Power
xd8

s
ek a7 Py

‘Span 180 MHz
Sweep 1.00ms (1001 pts)}

N77(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

InpuZ 500 Atien 308,

CorrCCorr
Freq Ref, Int($)

2Metrics

Ocoupled Bandwidth
87.632 MHz

Transiit Freq Error

X B Bandwidh

Dec 04, 2024
23238 AM

f®9-m?

‘Cante Froq 3500010000 GHz
Avgitiod 1001100
Radio Std None

i Fioo Rurl

#1F Gain Low

RefLyl Offset 11.90 dB
Ref Value 30.00 dBm

#Video BW 3.0000 MHz"

Total Power
%% of OBW Power
xd8

Sweep 1.00 ms (1001 pts)

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
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